
XTO 

PARTS MANUAL

619229

ISSUED JULY 2011          REVISED OCTOBER 2012





Page i  Service Parts Manual

 

SERVICE PARTS MANUAL

ELECTRIC POWERED VEHICLE

XTO

STARTING MODEL YEAR 2011
Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability, or increase 
the speed beyond the factory specifications. Such modifications can cause serious personal injury or death. Bad Boy 
Buggies prohibits and disclaims responsibility for any such modifications or any other alterations which would adversely 
affect the safety of the vehicle.
BB Buggies Inc. reserves the right to incorporate engineering and design changes to products in this manual, without 
obligation to include these changes on units sold previously.
The information contained in this manual may be revised periodically by BB Buggies Inc., and therefore is subject to 
change without
notice.
BB Buggies Inc. DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR
 INCIDENTAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

TO CONTACT US:
Bad Boy Buggies
1451 Marvin Griffin Rd.
Augusta, GA 30906
PHONE: 800.448.7476
E-mail: info@badboybuggies.com
For parts and repair, contact your local dealer. To locate a local dealer, please go online to our website:
www.BADBOYBUGGIES.com 



Page ii

NOTES

Service Parts Manual

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local 
Distributor, authorized Branch or the Warranty Department with the vehicle serial number 

and the manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the 
warranty.

Overfilling batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the 
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls 
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at 
a minimum of 30 day intervals.



Page iii

TABLE OF CONTENTS

Service Parts Manual

SECTION Page No.

FOREWORD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . i

GENERAL INFORMATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ii

HOW TO USE THE SERVICE PARTS MANUAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  Vii

ILLUSTRATED PARTS BREAKDOWN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ix

ACCELERATOR PEDAL ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-1
• Accelerator with Pigtail

BATTERY CHARGER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-1
• Battery Charger DPI
• Battery Charger Dual PRO

BODY - FRONT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-1
• Front Nose
• Dash Tray
• Front Fender
• Rear Fender
• Rear Fender Well
• Front Basket
• Front Bumper

BODY - MID SECTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-7
• Floot Mat
• Rocker Panel
• Gun Rack
• Frame 
• Instrument Panel

BODY - REAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-9
• Bed Box
• Bed Box with Lockable Cover

BRAKES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-1
• Master cylinder
• Front Brake Line Kit
• Rear Brake Line Kit

PARK BRAKES. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D - 3
• Brake Handle
• Bracket
• Brake Cable
• Boot



Page iv

SECTION Page No.

Service Parts Manual

TABLE OF CONTENTS

ELECTRICAL SYSTEM - MAIN COMPONENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  E-1
• Solenoid
• Battery
• Battery Fill System
• Battery Clamp
• Battery Charge Meter
• Headlight Assembly
• Taillight Assembly
• LED Headlight
• Headlight Bezel

ELECTRONIC SPEED CONTROL  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F - 1
• Controller 

FRONT SUSPENSION AND STEERING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  G-1
• Front Strut Assembly
• Strut Base
• Rear Strut Assembly
• Strut Base
• Brake Caliper

MOTOR  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  H-1
• Motor 4 Brush
• Motor 8 Brush

AXLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  J - 1
• CV Assembly
• Independent Differential

REAR SUSPENSION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  K - 1
• Rear Strut Assembly
• Rear Brake Calipers
• Hub
• Aluminium Steering Arm
• Spring
• Strut Ball Joint
• Strut Bump Stops
• Strut Bushing
• Rear Tie Rod

SEATING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . L - 1
• Seat Assembly
• Foot Board
• Brace
• Backrest Assembly
• Flip Seat



Page v

TABLE OF CONTENTS

Service Parts Manual

SECTION Page No.

WHEELS AND TIRES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . M - 1
• Tire and Wheel, Driver Side
• Tire and Wheel, Passenger Side
• Lug Nuts
• Dust Cap
• Wheel Cover

WEATHER PROTECTION  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . N - 1
• Roof Basket
• Standard Roof
• Roof Support
• Bottom Rail
• ‘Z’ Leg
• Aluminium sleeve
• Windshield
• Rubber Gasket
• Cargo Deck

WINCHES  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . P - 1
• Winch Kit
• Winch Solenoid
• Winch Bracket

E-Z-GO to Bad Boy Buggies Part Number Cross-Reference. . . . . . . . . . . . . . . . . . . . . . . . . . . . . Appendix A - 1

Bad Boy Buggies to E-Z-GO Part Number Cross-Reference. . . . . . . . . . . . . . . . . . . . . . . . . . . . . Appendix B - 1



Page vi

NOTES

Service Parts Manual



Page vii

HOW TO USE THE SERVICE PARTS MANUAL

Service Parts Manual

This manual is divided into several sections:

GENERAL INFORMATION
• TABLE OF CONTENTS
• HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
• Contains illustrations and parts lists for all systems of the vehicle.

APPENDIX
• Contains a cross-reference between Bad Boy Buggies and E-Z-GO part numbers

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number. It is important that the ser ial number of your vehicle and its model number be sup-
plied to Service Parts when ordering any replacement components.



Page viii

HOW TO USE THE SERVICE PARTS MANUAL

 Service Parts Manual

1. WHEN THE PART NUMBER IS NOT KNOWN
• Determine the function and application of the part required. Turn to the TABLE OF CONENTS and select the 

most appropriate component description.
• Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying 

description for specific information regarding the part that was not shown in the TABLE OF CONTENTS.
• From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verify-

ing it with the pictorial representation on the illustrated page.

Descriptions are indented under the assembly that they are used on. That assembly is, in turn, indented under the 
assembly that it is used on. This process is repeated until the highest final assembly is reached. Attaching hardware 
for components is listed directly following the component.

37

28
46

39
40

2
2

23

71

24

26
27

25

8

8

57 6

58

61

54

4

68 64

67

65

1

42

70
63

44

59

F
t  V h l

55

52

3

45

2

34

33
32
3

30

5
3

4

2
3

4 5 

6 7 1  

1
0

8
9

47

Title Title

Left hand illustration page
(continued on right hand page
if required)  

Parts list (continued on
rear of page if required)



Page ixService Parts Manual

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN



Page  A-1 Service Parts Manual 

ACCELERATOR

 

1

2
3 4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  A-2Service Parts Manual

ACCELERATOR

1 616127 ACCELERATOR WITH PIGTAIL..................................................................... 1

2 616595 BOLT ............................................................................................................... 3

3 616593 LOCK NUT...................................................................................................... 3

4 616592 WASHER ........................................................................................................ 3



Page  B-1 Service Parts Manual

BATTERY CHARGER

 

3

1

2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  B-2Service Parts Manual

BATTERY CHARGER

1 616148 BATTERY CHARGER DPI.............................................................................. 1

2 616157 CHARGER HARNESS RED PLUG ................................................................ 1

3 616152 BATTERY CHARGER DUAL PRO ................................................................. 1

4 71055G01 RIVETS 3/16 X .38 GRIP (NOT SHOWN) ...................................................... 2  



Page  C-1 Service Parts Manual

BODY - FRONT

 

1

27

28
36

30

34

32

29

33

37

38

39
4122

20

31

26 - Includes Items 27 - 41



Page  C-2Service Parts Manual

BODY - FRONT

48

49

44

45

46

50

53

56

5958

57

59

62

61

60

60

5455

47



Page  C-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

BODY - FRONT

1 616781G061 FRONT NOSE, REALTREE AP ...................................................................... 1

2 616783G61 FRONT NOSE COVER REALTREE AP (NOT SHOWN)................................ 1

3

4 616781G062 FRONT NOSE, REAL TREE MAX 4 (NOT SHOWN) ..................................... 1

5 616783G62 FRONT NOSE COVER REALTREE MAX 4 (NOT SHOWN) ......................... 1

6

7 616781G063 FRONT NOSE, MOSSYOAK BREAKUP (NOT SHOWN) .............................. 1

8 616783G63 FRONT NOSE COVER MOSSYOAK BREAKUP (NOT SHOWN).................. 1

9

10 616781G064 FRONT NOSE MOSSYOAK TREESTAND (NOT SHOWN) ........................... 1

11 616783G64 FRONT NOSE COVER MOSSYOAK TREESTAND (NOT SHOWN) ............. 1

12

13 616781G065 FRONT NOSE REALTREE APG (NOT SHOWN)........................................... 1

14 616783G65 FRONT NOSE COVER REALTREE APG (NOT SHOWN) ............................. 1

15

16 616781G066 FRONT NOSE REALTREE MAX 1 (NOT SHOWN)........................................ 1

17 616783G66 FRONT NOSE COVER, REALTREE MAX 1 (NOT SHOWN)......................... 1

18 617803 FRONT DECAL (NOT SHOWN) ..................................................................... 1

19

20 616720 CHRISTMAS TREE RIVET ............................................................................. 8

21 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN) ......................................................... 2

22 616682 FLAT WASHER 1/4" ........................................................................................ 7

23 616681 BLACK RIVET (NOT SHOWN) ....................................................................... 4

24

25

26

27 616268 DASH TRAY .................................................................................................... 1

28 616306 TRAY STOP..................................................................................................... 1

29 616237 REAR FENDER FLARE, DRIVER SIDE ......................................................... 1

30 616239 REAR FENDER FLARE, PASSENGER SIDE................................................. 1

31 619231 FRONT FENDER FLARE, DRIVER SIDE....................................................... 1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  C-4Service Parts Manual

BODY - FRONT

32 619232 FRONT FENDER FLARE, PASSENGER SIDE.............................................. 1

33 616361 REAR FENDER WELL, DRIVER SIDE........................................................... 1

34 616362 REAR FENDER WELL, PASSENGER SIDE .................................................. 1

35 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN)......................................................... 27

36 31539G1 NYLON CLAMP (NOT SHOWN)..................................................................... 6

37 616678 SCREW, #8 X 3/4" .......................................................................................... 8

38 00415G2 SCREW, 1/4 - 20 X 1.25" ................................................................................ 4

39 14390G4 LOCK NUT, 1/4 - 20 ........................................................................................ 4

40 616681 RIVET (NOT SHOWN).................................................................................... 24

41 616682 FLAT WASHER 1/4"........................................................................................ 7

42

43

44 616213 FRONT BASKET............................................................................................. 1

45 616553 FRONT BASKET SUPPORT .......................................................................... 1

46 616554 FRONT BASKET SUPPORT .......................................................................... 1

47 616671 FLAT WASHER 8MM...................................................................................... 16

48 616672 SCREW 8 - 1.25 X 60 ..................................................................................... 4

49 616699 SCREW 8 - 1.25 X 75 ..................................................................................... 4

50 616673 LOCK NUT 8 X 1.25........................................................................................ 8

51

52

53 616331 FRONT BUMPER ........................................................................................... 1

54 616548 BUMPER BRACE, DRIVER SIDE .................................................................. 1

55 616549 BUMPER BRACE, PASSENGER SIDE.......................................................... 1

56 616671 FLAT WASHER, 8MM..................................................................................... 4

57 616693 SCREW 8 - 1.25 X 45 ..................................................................................... 2

58 616672 SCREW 8 - 1.25 X 60 ..................................................................................... 2

59 616685 FLAT WASHER 3/8 X 1.25.............................................................................. 2

60 616673 LOCK NUT 8 X 1.25........................................................................................ 6

61 603823 FLAT WASHER, M10...................................................................................... 2

62 616696 SPACER.......................................................................................................... 2



Page  C-5 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

BODY - FRONT

63 616693 SCREW 8 - 1.25 X 45 (NOT SHOWN)............................................................ 4

64 616673 LOCK NUT 8 X 1.25 (NOT SHOWN) .............................................................. 4

65 616369 APRON ALUMINIUM - POLISHED (NOT SHOWN) ....................................... 1

66 616370 APRON BLACK ALUMINIUM (NOT SHOWN) ................................................ 1

67 618614 APRON POLISHED ALUMINIUM PKG (NOT SHOWN) ................................. 1

68 618615 APRON BLACK ALUMINIUM PKG (NOT SHOWN) ....................................... 1

69

70 616529 FRONT NOSE BLANK (NOT SHOWN) .......................................................... 1

71 616726 FRONT NOSE BLANK (NOT SHOWN) .......................................................... 1



Page  C-6Service Parts Manual

N ot e s:

WHEELS AND TIRESBODY - FRONT



Page  C-7 Service Parts Manual

BODY - MID SECTION

 

1

2

3

4

5

10

12

14

15

19

24

25

21



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  C-8Service Parts Manual

BODY - MID SECTION

1 616277 FLOOR MAT ................................................................................................... 1

2 616359 ROCKER PANEL, DRIVER SIDE ................................................................... 1

3 616355 ROCKER PANEL, PASSENGER SIDE........................................................... 1

4 616489 GUN RACK, DOUBLE FLOOR GUN & BOW................................................. 1

5 616478 DOULE FRONT GUN & BOW GUN RACK .................................................... 1

6 616489 GUN RACK, DOUBLE OVERHEAD (NOT SHOWN) ..................................... 1

7

8

9 616232 LOCKABLE DASH COVER (NOT SHOWN)................................................... 1

10 616816 INSTRUMENT PANEL (Includes Item 11) ...................................................... 1

11 35968G01 T-HOLE COVER DECAL (NOT SHOWN) ................................................ 1

12 616086 WARNING LABEL........................................................................................... 1

13

14 616328 SEAT SUPPORT (DRIVER SIDE) .................................................................. 1

15 616327 SEAT SUPPORT (PASSENGER SIDE).......................................................... 1

16 616802 PUSH RIVETS (NOT SHOWN) ...................................................................... 4

17 616391 SEAT CONSOLE (NOT SHOWN)................................................................... 1

18 616668 RIVETS - AB6 -12A - BLIND (NOT SHOWN) ................................................. 12

19 616678 PAINTED SCREW, #8 X 3/4" .......................................................................... 8

20 616681 RIVET BLACK (NOT SHOWN) ....................................................................... 9

21 616682 FLAT WASHER............................................................................................... 7

22 71151G06 DASHBOARD (NOT SHOWN)........................................................................ 1

23 619234 SIDE DECAL (NOT SHOWN)......................................................................... 2

24 616650 VIN TAG STICKY (PSA) ................................................................................. 2

25 616651 VIN TAG HARD (MECHANICALLY FASTENED)............................................ 2



Page  C-9 Service Parts Manual

BODY - REAR

 

1

24

12
9 11



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  C-10Service Parts Manual

BODY - REAR

1 616782G061 REAR BODY REALTREE AP ......................................................................... 1

2 616782G062 REAR BODY REALTREE MAX 4 (NOT SHOWN).......................................... 1

3 616782G063 REAR BODY MOSSYOAK BREAKUP (NOT SHOWN) ................................. 1

4 616782G064 REAR BODY MOSSYOAK TREESTAND (NOT SHOWN) ............................. 1

5 616782G065 REAR BODY REALTREE APG (NOT SHOWN)............................................. 1

6 616782G066 REAR BODY REALTREE MAX 1 (NOT SHOWN).......................................... 1

7 616533 REAR BODY BLANK ...................................................................................... 1

8

9 616720 CHRISTMAS TREE RIVET............................................................................. 8

10 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN)......................................................... 2

11 616682 FLAT WASHER 1/4" ....................................................................................... 7

12 616681 BLACK RIVET................................................................................................. 4

13

14

15 616474 BOX BED KIT, BLACK STEEL (NOT SHOWN) .............................................. 1

16 616685 FLAT WASHER, 3/8 X 1.25 (NOT SHOWN)................................................... 2

17 616684 SCREW 10 - 1.50 X 40 (NOT SHOWN) ......................................................... 2

18 616671 FLAT WASHER (NOT SHOWN) ..................................................................... 8

19 616673 LOCK NUT 8 X 1.25 (NOT SHOWN).............................................................. 4

20 616693 SCREW 8 - 1.25 X 45 (NOT SHOWN) ........................................................... 4

21

22

23 616513 BED BOX D PLATE WITH LOCKABLE COVER ............................................ 1



Page  C-11 Service Parts Manual

N ot e s:

BODY - REAR



Page  C-12Service Parts Manual

N ot e s:

WHEELS AND TIRESBODY - REAR



Page  D-1 Service Parts Manual

BRAKES

 

MASTER CYLINDER

BRAKE PEDAL



Page  D-2Service Parts Manual

BRAKES

1

11

12

16

17

2

3

6

4

9

10



Page  D-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

BRAKES

1 616449 MASTER CYLINDER ...................................................................................... 1

2 616462 SPRING........................................................................................................... 1

3 616453 FRONT BRAKE LINE KIT ............................................................................... 1

4 616455 REAR BRAKE LINE KIT.................................................................................. 1

5 12416G2 NYLON CLAMP (NOT SHOWN) ..................................................................... 22

6 616592 STEEL FALT WASHER, M8 X 1.25................................................................. 3

7 616671 FLAT WASHER 8mm (NOT SHOWN)............................................................. 1

8 616715 LOCK NUT, 5/16" X 24 (NOT SHOWN) .......................................................... 2

9 616716  6mm - 1 X 16 .................................................................................................. 2

10 616717 LOCK NUT, M6 - 1.00 ..................................................................................... 2

11 616691 SCREW, 8mm - 1.25 X 25............................................................................... 2

12 616692 LOCK NUT, 8mm X 1.25 ................................................................................. 2

13 21504G1 BRAKE FLUID (NOT SHOWN) ....................................................................... AR

14

15

16 616562 BRAKE PEDAL................................................................................................ 1

17 618398 BRAKE CLEVIS............................................................................................... 1

18 616563 BRAKE BOX (NOT SHOWN) .......................................................................... 1

19 616443 PEDAL BOOT (NOT SHOWN)........................................................................ 1

20 616444 BRAKE PEDAL COVER (NOT SHOWN) ........................................................ 1

21 616450 BRAKE PAD (NOT SHOWN) .......................................................................... 1

22 75684G01 CRUSH WASHER, BRAKE LINE (NOT SHOWN) .......................................... 1

23 616458 BRAKE SWITCH, BONJO BOLT (NOT SHOWN)........................................... 1

24 616459 BRAKE LINE, BONJO BOLT (NOT SHOWN) ................................................. 1

25

26 616564 BRAKE BOX (NOT SHOWN) .......................................................................... 1

27 616453 FRONT BRAKE LINE (NOT SHOWN) ............................................................ 1

28 616045 BRAKE ROTOR (NOT SHOWN)..................................................................... 1



Page  D-4Service Parts Manual

N ot e s:

WHEELS AND TIRESBRAKES



Page  D-5 Service Parts Manual

PARK BRAKE

 

Park Brake Cable 
Park Brake



Page  D-6Service Parts Manual

PARK BRAKE

1

3
2

5

6

8

9

4



Page  D-7 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

PARK BRAKE

1 616445 HANDLE .......................................................................................................... 1

2 616446 BRACKET........................................................................................................ 1

3 616447 CABLE............................................................................................................. 2

4 616448 BOOT .............................................................................................................. 1

5 616719 SCREWS, M6 - 1 X 25 .................................................................................... 4

6 616717 LOCK NUT, M6 - 1........................................................................................... 4

7

8 616429 BRAKE CABLE CLIPS .................................................................................... 2

9 31539G1 NYLON CLAMP............................................................................................... 7



Page  D-8Service Parts Manual

N ot e s:

  PARK BRAKE



Page  E-1 Service Parts Manual

ELECTRICAL SYSTEM

v 

1
2

3

7

8
9

10

4

12 13

17

19

5

6

14
15

16

18

11

20

21



Page  E-2Service Parts Manual

ELECTRICAL SYSTEM

2223

24

25

26

27

28

31

32
33

34

29

30

35



Page  E-3 Service Parts Manual

ELECTRICAL SYSTEM

41

38

36

37

40

47

50

51

53

63

74
73

42

52

43

44



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  E-4Service Parts Manual

ELECTRICAL SYSTEM

1 73231G01 SOLENOID-48VDC-SPNO ............................................................................. 2

2 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE)....................................................... 1

3 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE) .............................................. 1

4 616198 DRIVER SIDE KEY SWITCH.......................................................................... 1

5 618394 IGNITION KEY................................................................................................ 1

6 616199 RUBBER WASHER, (KEY SWITCH).............................................................. 1

7 616179 FRONT MOTOR CABLES (SEPEX)............................................................... 1

8 616180 REAR MOTOR CABLES (SEPEX) ................................................................. 1

9 616181 CONTROLLER CABLES (SEP EX) ................................................................ 1

10 616196 SWITCH, FORWARD/REVERSE ................................................................... 1

11 616304 HEADLIGHT SWITCH, (HIGH/LOW).............................................................. 1

12 616143 WIRING, BRASS BAR (CONTROLLERS) ...................................................... 1

13 616142 WIRING, BRASS BAR (SOLENOIDS) ............................................................ 1

14 00415G2 SCREW, 1/4-20 X 1.25" .................................................................................. 3

15 616691 SILVER SCREW, 8MM - 1.25 X 25................................................................. 2

16 616692 LOCK NUT, 8 MM X 1.25................................................................................ 2

17 31539G1 NYLON CLAMP-15.5 ...................................................................................... 36

18 17315G3 BUTT SPLICE................................................................................................. 4

19 616678 PAINTED SCREW, #8 X 3/4” .......................................................................... 8

20 616682 FLAT WASHER, 1/4”....................................................................................... 3

21 14390G4 LOCK NUT, 1/4-20 .......................................................................................... 3

22 616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE) .................................................... 1

23 616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE) ............................................ 1

24 616678 SCREW PAINTED, #8 X 3/4".......................................................................... 8

25 31539G1 NYLON CLAMP-15.5 ...................................................................................... 2

26 616397 BATTERY CLAMP, FRONT XTO .................................................................... 1

27 70387G01 BATTERY HOLD DOWN-SIDE....................................................................... 2

28 616396 BATTERY CLAMP, REAR............................................................................... 1

29 616138 BATTERY CROWN......................................................................................... 8

30 616390 BATTERY CABLE SET ................................................................................... 1

31 616647 BATTERY HOLD DOWN THREADED RODS ................................................ 8



Page  E-5 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

ELECTRICAL SYSTEM

32 00544G4 JAM NUT, 5/16 - 24 ......................................................................................... 16

33 616592 STEEL FLAT WASHER, M8 X 1.25................................................................. 28

34 616666 LOCK NUT ...................................................................................................... 8

35 31539G1 CLAMP-NYLON-15.5 ...................................................................................... 7 

36 616799 BATTERY HOSE ............................................................................................. 1

37 31539G1 NYLON CLAMP, 15.5 ...................................................................................... 7

38 618007 TAIL LIGHT WIRE HARNESS......................................................................... 1

39 616471 BFS TANK KIT (NOT SHOWN)....................................................................... 1

40 602632 FUSE 60 AMP MEGA...................................................................................... 1

41 616393 MAIN WIRE HARNESS................................................................................... 1

42 616801 BATTERY WARNING LABEL.......................................................................... 1

43 616308 FRONT BATTERY TRAY................................................................................. 1

44 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX) ........................ 1

45 616170 LED HEADLIGHT (NOT SHOWN) .................................................................. 1

46 616173 RECTANGULAR HEADLIGHT (W/O BRACKET) (NOT SHOWN).................. 1

47 616174 BATTERY CHARGE METER .......................................................................... 1

48 616184 SEVCON PCPAK (WITH JUMPER WIRE) (NOT SHOWN)............................ 1

49 616802 PUSH RIVET (NOT SHOWN) ......................................................................... 1

50 616192 12V POWER OUTLET (W/COVER)................................................................ 1

51 616205 RELAY, 12V COIL, 48 VOLT............................................................................ 1

52 616592 STEEL FLAT WASHER, M8 X 1.25................................................................. 8

53 616139 HEADLIGHT BULB.......................................................................................... 2

54 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS (NOT SHOWN) ... 1

55 616381 LED DOME LIGHT (NOT SHOWN) ................................................................ 2

56

57

58 616475 BATTERY FILL HOSES (NOT SHOWN)......................................................... 1

59 616508 3 LED STROBE (WHITE ) (NOT SHOWN) ..................................................... 1

60 616509 3 LED STROBE (BLUE) (NOT SHOWN) ........................................................ 1

61 616510 3 LED STROBE (AMBER) (NOT SHOWN)..................................................... 1

62 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES (NOT SHOWN) ............... 1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  E-6Service Parts Manual

ELECTRICAL SYSTEM

63 616663 PANEL, SWITCH FACE, SMALL TWO HOLES.............................................. 1

64 616708 HEADLIGHT, STANDARD (NOT SHOWN)..................................................... 2

65 616742 LED HEADLIGHT SPACER (NOT SHOWN) .................................................. 1

66 616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE) (NOT SHOWN) ................... 2

67 616813 LED HEADLIGHT, ASSY, (DRIVER SIDE) (NOT SHOWN)............................ 2

68 616815 WIRING (GREY 2-LEAD) (NOT SHOWN)...................................................... 1

69

70 608608 LED DRIVING LIGHT PKG (NOT SHOWN) ................................................... 1

71 618619 DASHBOARD COVER, LOCKABLE PKG (NOT SHOWN) ............................ 1

72 616217 BATTERY HOLD DOWN BOLTS (SIDE) (NOT SHOWN) .............................. 1

73 616348 HEADLIGHT BEZEL (DRIVER SIDE)............................................................. 1

74 616349 HEADLIGHT BEZEL (PASSENGER SIDE) .................................................... 1



Page  E-7 Service Parts Manual

N ot e s:

ELECTRICAL SYSTEM



Page  E-8Service Parts Manual

N ot e s:

WHEELS AND TIRESELECTRICAL SYSTEM



Page  F-1 Service Parts Manual

ELECTRONIC SPEED CONTROL

 

1

2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  F-2Service Parts Manual

ELECTRONIC SPEED CONTROL

1 616165 CONTROLLER................................................................................................ 1

2 616181 CONTROLLER HARNESS ............................................................................. 1



Page  G-1 Service Parts Manual

FRONT SUSPENSION

 

21



Page  G-2Service Parts Manual

FRONT SUSPENSION

3

24

6

15
1714

98

22

23

16

21

11

5

7 10

12 13

4

20

25



Page  G-3 Service Parts Manual

FRONT SUSPENSION

37 38

36

3941

43

44

45

40

47

27

42

28 29

31 48

49

26

30

53

46



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  G-4Service Parts Manual

FRONT SUSPENSION

1 616031 FRONT STRUT ASSEMBLY, DRIVER SIDE (Includes Items 3, 5 - 31) ......... 1

2 616033 FRONT STRUT ASSEMBL Y, PASSENGER SIDE (Includes Items 4 - 31) ... 1

3 616038 STRUT BASE, DRIVER SIDE .................................................................. 1

4 616039 STRUT BASE, PASSENGER SIDE.......................................................... 1

5 616040 STRUT SHOCK, LONG............................................................................ 1

6 616041 WHEEL BEARING.................................................................................... 1

7 616047 STEERING ARM ...................................................................................... 1

8 616056 RETAINING NUT  .................................................................................... 1

9 616064 STRUT BALL JOINT ................................................................................ 1

10 616066 BALL JOINT RETAINER........................................................................... 1

11 616073 STRUT BUMP STOPS .............................................................................  1

12 616053 STRUT SPRING BASE WASHER............................................................ 2

13 616060 STRUT WASHER..................................................................................... 1

14 616592 FLAT WASHER M8 X 1.25 ....................................................................... 8

15 616593 LOCK NUT M8 - 1.25 ............................................................................... 4

16 616594 SCREW M8 - 1.25 X 60............................................................................ 4

17 616595 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60........................................ 2

18 616596 HEX HEAD CAP SCREW, 3/8 - 24 X 2/4 (NOT SHOWN) ....................... 2

19 616597 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4 (NOT SHOWN) ....................... 2

20 616051 SNAP RING.............................................................................................. 1

21 618346 DUAL RATE SPRING............................................................................... 1

22 616054 FRONT SPRING CAP .............................................................................. 1

23 616441 BRAKE CALIPER ..................................................................................... 1

24 616044 HUB WITH ROTOR STUDS..................................................................... 1

25 616451 BRAKE CALIPERS MOUNT BRACKET .................................................. 1

26 616065 BALL JOINT RETAINER SCREW ............................................................ 2

27 616061 STRUT NUT ............................................................................................. 1

28 616058 STRUT BUSHING (MALE) ....................................................................... 1

29 616057 STRUT BUSHING (FEMALE) .................................................................. 1

30 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS.................................. 2

31 10389G3 GREASE FITTING.................................................................................... 1



Page  G-5 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

FRONT SUSPENSION

32

33

34

35

36 616067 FRONT TIE ROD............................................................................................. 2  

37 616386 STOPPER STICK, PASSENGER SIDE .......................................................... 1  

38 616387 STOPPER STICK, DRIVER SIDE................................................................... 1  

39 619366 STEERING BOX ASSEMBLY.........................................................................          1  

40 616104 STEERING COLUMN...................................................................................... 1  

41 616105 STEERING STOP ........................................................................................... 1  

42 616046 WHEEL SPACER ............................................................................................ 4  

43 616713 U BOLT, 1/4 - 20 X 1.375................................................................................. 6  

44 616592 STEEL FLAT WASHER, M8  X 1.25................................................................ 12  

45 616714 LOCK NUT, 1/4 - 20......................................................................................... 12  

46 616189 STEERING WHEEL ........................................................................................ 1  

47 616702 STEERING WHEEL LOCK NUT ..................................................................... 1  

48 616194 STEERING WHEEL CENTER CAP ................................................................ 1

49 616036 BUSHING, (LOWER CONTROL 'A - ARM’) .................................................... 4

50 616042 OUTER HUB SPACER (NOT SHOWN) .......................................................... 2

51 616043 HUB SPACER (NOT SHOWN)........................................................................ 2

52 616187 STEERING WHEEL ADAPTOR (GRANT) (NOT SHOWN) ............................ 1

53 616188 STEERING WHEEL (GRANT) ....................................................................... 1

54 618620 STEERING WHEEL (GRANT PKG) (NOT SHOWN) ...................................... 1



Page  G-6Service Parts Manual

Notes:

WHEELS AND TIRESFRONT SUSPENSION



Page  H-1 Service Parts Manual

MOTOR

 

2

3

4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  H-2Service Parts Manual

MOTOR

1 616175 MOTOR, 4 BRUSH (NOT SHOWN) ............................................................... 1

2 616176 MOTOR, 8 BRUSH ......................................................................................... 1

3 616179 FRONT MOTOR CABLES .............................................................................. 1

4 616180 REAR MOTOR CABLES................................................................................. 1



Page  J-1 Service Parts Manual

AXLE

  

1

2

3

4 5
6

11 12

12
7

8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  J-2Service Parts Manual

AXLE

1 616050 CV AXLE ASSEMBLY..................................................................................... 4

2 616023 DIFFERENTIAL INDEPENDENT.................................................................... 2

3 616705 BREATHER HOSE.......................................................................................... 2

4 31539G1 WIRE TIES, 11 INCH BLACK ......................................................................... 4

5 616703 BOLT, 10 MM - 1.5 X 30.................................................................................. 24

6 608654 LOCK WASHER, 10 MM................................................................................. 24

7 616013 CV JOINT BOOT CLAMP (LARGE)................................................................ 4

8 616014 CV JOINT BOOT CLAMP (SMALL) ................................................................ 4

9 616069M FRONT DIFFERENTIAL CLIP (NOT SHOWN) .............................................. 2

10 616070M REAR DIFFERENTIAL CLIP (NOT SHOWN)................................................. 2

11 616599 AXLE SNAP RING .......................................................................................... 1

12 619240 WASHER, CV SHAFT..................................................................................... 1

13 619243 CV BOOT........................................................................................................ 2



Page  J-3 Service Parts Manual

N ot e s:

AXLE



Page  J-4Service Parts Manual

N ot e s:

  AXLE



Page  K-1 Service Parts Manual

REAR SUSPENSION

 

1

2



Page  K-2Service Parts Manual

REAR SUSPENSION

3 4 7 8

9

10 11
12 13

15 16

18
21

23 25

24 26

37

6 14

3827

28 29

30

5

17 22

31

39

42



Page  K-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

REAR SUSPENSION

1 616032 STRUT ASSEMBLY, DRIVER SIDE REAR, (Includes Items 3 - 24, 31) ......... 1

2 616034 STRUT ASSEMBLY, PASSENGER SIDE REAR, (Includes Items 3 - 22,                            
25 - 31) ............................................................................................................ 1

3 616044 HUB W/ROTOR AND STUDS .................................................................. 1

4 616062 REAR SPRING ......................................................................................... 1

5 616451 BRAKE CALIPERS MOUNT BRACKET................................................... 1

6 616040 STRUT SHOCK (LONG)........................................................................... 1

7 616041 WHEEL BEARING .................................................................................... 1

8 616047 ALUMINUM STEERING ARM................................................................... 1

9 616055 REAR SPRING CAP................................................................................. 1

10 616056 RETAINING SPRING NUT........................................................................ 1

11 616064 STRUT BALL JOINT SET (3 PCS) ........................................................... 1

12 616066 BALL JOINT RETAINER........................................................................... 1

13 616073 STRUT BUMP STOPS.............................................................................. 1

14 616060 STRUT WASHER ..................................................................................... 1

15 616592 STEEL FLAT WASHER M8 DIN 1.25 ....................................................... 8

16 616593 M8-1.25 DIN 985 ZINC LOCK NUT .......................................................... 4

17 616594 8 MM 1.25 X 50......................................................................................... 2

18 616595 M8 X 1.25 X 60MM DIN 931 ..................................................................... 2

19 616596 3/8"-24 X 3/4" SCREW (NOT SHOWN).................................................... 2

20 616597 1/4"-20 X 3/4" SCREW (NOT SHOWN).................................................... 2

21 10389G3 GREASE FITTING .................................................................................... 1

22 616051 SNAP RING .............................................................................................. 1

23 616038 STRUT BASE, DRIVER SIDE................................................................... 1

24 616439 BRAKE CALIPER, DRIVER SIDE REAR.................................................. 1

25 616039 STRUT BASE, PASSENGER SIDE .......................................................... 1

26 616440 BRAKE CALIPER, PASSENGER SIDE REAR ......................................... 1

27 616065 BALL JOINT RETAINER SCREW............................................................. 2

28 616058 STRUT BUSHING (MALE)........................................................................ 1

29 616057 STRUT BUSHING (FEMALE) ................................................................... 1

30 616061 STRUT NUT.............................................................................................. 1

31 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS .................................. 2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  K-4Service Parts Manual

REAR SUSPENSION

32

33

34

35

36

37 616068 REAR TIE ROD............................................................................................... 2

38 616028 REAR DIFFERENTIAL TIE ROD BRACKET.................................................. 1

39 616036 BUSHING, (LOWER CONTROL 'A - ARM’).................................................... 4

40 616042 OUTER HUB SPACER (NOT SHOWN).......................................................... 2

41 616043 HUB SPACER (NOT SHOWN) ....................................................................... 2

42 618621 HITCH PKG..................................................................................................... 1



Page  K-5 Service Parts Manual

N ot e s:

REAR SUSPENSION



Page  K-6Service Parts Manual

N ot e s:

  REAR SUSPENSION



Page  L-1 Service Parts Manual

SEATING

 

2

3

4

5

8
9

10

11 12
13

14

16

17

19

20

6

7

1    - Includes Items 2 - 81

18

1    - Includes Items 16 - 1815



Page  L-2Service Parts Manual

SEATING

21 22 23

24 25

26

27
28 29

30

31
32

33

36

34



Page  L-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

SEATING

1 616804 SEAT - BENCH ASSEMBLY (Includes Items 2 - 8))........................................ 1

2 616294 SEAT HANDLE, DRIVER SIDE ................................................................ 1

3 616295 SEAT HANDLE, PASSENGER SIDE........................................................ 1

4 616296 SEAT BENCH, BLACK VINYL ................................................................. 1

5 71610G01P SEAT HINGE............................................................................................. 2

6 00720G08 SCREW-WD-FP-ZP #12 X 1" ................................................................... 6

7 616683 M8-1.25X30............................................................................................... 8

8 616374 SEAT, PROP ROD WITH CLIPS............................................................... 1

9 616333 REAR FOOT BOARD HANDLE ...................................................................... 1

10 616334 BRACE FOR REAR FOOT BOARD................................................................ 1

11 616335 FOOT BOARD................................................................................................. 1

12 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE.................................................. 1

13 616551 FLIP SEAT SIDERAILS, DRIVER SIDE .......................................................... 1

14 616336 DIAGONAL BRACE......................................................................................... 2

15 619758 BACKREST ASSEMBLY (Includes Items 16 - 18) .......................................... 2

16 616219 BRACKET, BACKREST ............................................................................ 2

17 616212 BACKREST, FLIP SEAT BLACK............................................................... 2

18 616683 SCREW, M8-1.25X30 ............................................................................... 8

19 616298 FLIP SEAT STOP ............................................................................................ 1

20 616372 SEAT, FLIP COMPLETE BLACK..................................................................... 1

21 14390G4 1/4-20 LOCK NUT ........................................................................................... 3

22 00415G2 1/4-20 X 1.25" SCREW ................................................................................... 3

23 616687 8MM - 1.25X110 .............................................................................................. 2

24 616697 8 MM 1.25 X 25 SCREW................................................................................. 8

25 616700 10 MM - 1.50 LOCK NUT ................................................................................ 3

26 616685 3/8 X 1.25 FLAT WASHER .............................................................................. 5

27 616684 10 MM - 1.50 X 40 SCREW............................................................................. 5

28 616671 8 MM FLAT WASHER ..................................................................................... 33

29 616673 8 MM X 1.25 LOCK NUT................................................................................. 32

30 616693 8 MM - 1.25X 45 SCREW................................................................................ 5

31 616699 8MM - 1.25 X 75 .............................................................................................. 2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  L-4Service Parts Manual

SEATING

32 616698 8 MM - 1.25X 90 SCREW ............................................................................... 1

33 616131 BENCH SEAT HINGE (MALE)........................................................................ 1

34 616132 BENCH SEAT HINGE (FEMALE) ................................................................... 1

35 616216 REAR CARGO RACK (NOT SHOWN) ........................................................... 1

36 616250 FLIP SEAT BOARD (UPPER & LOWER) ....................................................... 1

37 616372 FLIP SEAT KIT ASSEMBLY (NOT SHOWN).................................................. 1

38 616293 SEAT BRACKET (SET) (NOT SHOWN)......................................................... 1

39 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK) (NOT SHOWN) ......... 1

40 618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG (NOT SHOWN) ...................... 1



Page  L-5 Service Parts Manual

������

SEATING



Page  L-6Service Parts Manual

������

WHEELS AND TIRESSEATING



Page  M-1 Service Parts Manual

WHEELS AND TIRES

 

WHEEL & TIRE ASSEMBLY (DRIVER SIDE) includes items 3 - 41

WHEEL & TIRE ASSEMBLY (PASSENGER SIDE) includes items 3 - 4

WHEEL & TIRE ASSEMBLY (DRIVER SIDE) includes items 9 - 107

WHEEL & TIRE ASSEMBLY (PASSENGER SIDE) includes items 9 - 108

WHEEL & TIRE ASSEMBLY (DRIVER SIDE) includes items 16 - 1714

WHEEL & TIRE ASSEMBLY (PASSENGER SIDE) includes items 16 - 1715

16

9

STYLE OF WHEELS & TIRES MAY

DIFFER FROM THOSE SHOWN

WHEEL CAPS

2

11

18

17

Rotation 

LUG NUTS

12

20

3

5

5

10

4

6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  M-2Service Parts Manual

WHEELS AND TIRES

1 631042 WHEEL & TIRE ASSEMBLY, DRIVER SIDE 

(INCLUDES ITEMS 3 - 4) ................................................................................. 2

2 631045 WHEEL & TIRE ASSEMBLY, PASSENGER SIDE 

(INCLUDES ITEMS 3 - 4) ................................................................................. 2

3 616120 MUDLITE TIRE, 25 X 10 X 12.................................................................. 2

4 631041 WHEEL, 12 X 7 ........................................................................................ 2

5 630268 DUST CAP........................................................................................................ 4

6 14723G1 LUG NUT 1/2" X 20 .......................................................................................... 16

7 616825 WHEEL & TIRE ASSEMBLY, DRIVER SIDE 

(INCLUDES ITEMS 9 - 10) ............................................................................... 2

8 616824 WHEEL & TIRE ASSEMBLY, PASSENGER SIDE, 

(INCLUDES ITEMS 9 - 10) ............................................................................... 2

9 616120 MUDLITE TIRE, 25 X 10 X 12.................................................................. 2

10 616116 ALUMINUM WHEEL, 12 X 7 .................................................................... 2

11 616823 BLACK ALUMINUM LUG NUT ......................................................................... 16

12 630106 DUST CAP........................................................................................................ 4

13

14 616829 WHEEL & TIRE ASSEMBLY, DRIVER SIDE, 

(INCLUDES ITEMS 16 - 17) ............................................................................. 2

15 616828 WHEEL & TIRE ASSEMBLY, PASSENGER SIDE,

 (INCLUDES ITEMS 16 - 17) ............................................................................ 2

16 616120 MUDLITE TIRE, 25 X 10 X 12.................................................................. 2

17 616114 ALUMINUM WHEEL RIM, 12 X 7............................................................. 2

18 605310 CHROME LUG NUT, 1/2" - 20 .......................................................................... 16

19 614272 DUST CAP (NOT ILLUSTRATED).................................................................... 4

20 616046 SPACER, 152MM ............................................................................................. 4



Page  M-3 Service Parts Manual

N ot e s:

WHEELS AND TIRES



Page  M-4Service Parts Manual

N ot e s:

WHEELS AND TIRESWHEELS AND TIRES



Page  N-1 Service Parts Manual

WEATHER PROTECTION

1 2

3

6

7

8
9

10

11

14

33

4

13

15

32

12

16 17

18
19

20

21
22 24

23

25
26

27

28

29 30

5

31

35

38

41



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  N-2Service Parts Manual

WEATHER PROTECTION

1 616288 STANDARD ROOF ......................................................................................... 1

2 616215 ROOF BASKET............................................................................................... 1

3 616550 ALUMINIUM SLEEVE..................................................................................... 2

4 616656 ALUMINIUM SLEEVE (BOTTOM) .................................................................. 2

5 616338 FLIP SEAT FRAME......................................................................................... 1

6 616339 REAR ROOF SUPPORT ................................................................................ 2

7 616340 FRONT ROOF SUPPORT .............................................................................. 2

8 616341 BOTTOM RAIL................................................................................................ 2

9 616342 FRONT ROOF BRACE................................................................................... 1

10 616343 REAR ROOF BRACE ..................................................................................... 1

11 616345 ’Z’ LEG ............................................................................................................ 4

12 616657 PLASTIC STURT PLUG 1.5" .......................................................................... 8

13 616658 PLASTIC STURT PLUG 1.0" .......................................................................... 6

14 616592 STEEL FLAT WASHER, M8 DIN 1.25 ............................................................ 4

15 616853 SHOULDER BUSHING................................................................................... 48

16 616594 8 MM 1.25 X 50............................................................................................... 6

17 616854 8 MM 1.25 X 100............................................................................................. 8

18 616855 RUBBER WASHER, 8 MM X 19.25MM X 4.7MM........................................... 24

19 616671 FLAT WASHER, 8 MM.................................................................................... 42

20 616673 LOCK NUT, 8 MM X 1.25 ................................................................................ 20

21 616698 SCREW, 8 MM - 1.25 X 90 ............................................................................. 4

22 616699 SCREW, 8 MM - 1.25 X 75 ............................................................................. 4

23 616696 SPACER TBD ................................................................................................. 2

24 616697 SCREW, 8 MM X 1.25..................................................................................... 10

25 616673 LOCK NUT, 8 MM X 1.25 ................................................................................ 22

26 616693 SCREW, 8 MM - 1.25 X 45 ............................................................................. 4

27 616685 FLAT WASHER, 3/8 x 1.25 ............................................................................. 36

28 616694 M8 - 1.25 x 110 ............................................................................................... 16

29 603823 M10 FLAT WASHER, BLACK ......................................................................... 16

30 616696 SPACER TBD ................................................................................................. 2

31 616672 SCREW, 8MM - 1.25 x 60 ............................................................................... 4



Page  N-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

WEATHER PROTECTION

32 616701 RUBBER WASHER, 1.5 OD x .7..................................................................... 2

33 616337 FLIP SEAT SUPPORT..................................................................................... 2

34 616289 ROOF / RACK MODULE (BONE COLLECTOR) (NOT SHOWN)................... 1

35 616291 RUBBER GASKET (ROOF) ............................................................................ 1

36 616315 WINDSHIELD (NOT SHOWN) ........................................................................ 1

37 616318 WINDSHIELD CLIPS (NOT SHOWN)............................................................. 1

38 616344 SIDE LOAD BRACE ........................................................................................ 1

39 616864 RR CARGO DECK, BLK ALLUMINUM (NOT SHOWN) ................................. 1

40 618600 LEXAN WINDSHIELD (NOT SHOWN) ........................................................... 1

41 75048G04 SPACER .......................................................................................................... 2



Page  N-4Service Parts Manual

N ot e s:

WHEELS AND TIRESWEATHER PROTECTION



Page  P-1 Service Parts Manual

WINCHES

 

1



Page  P-2Service Parts Manual

WINCHES

3
4

5

6

6

7

8

9

12

10

11



Page  P-3 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

WINCHES

1 616502 WINCH KIT...................................................................................................... 1

2 71055G01 RIVET-3/16X.38 GRIP (NOT SHOWN) ........................................................... 4

3 616674 M10 - 1.5 X 60 ................................................................................................. 2

4 616675 LOCK NUTS - M10.......................................................................................... 2

5 616676 8 MM - 1.25 X 45 ............................................................................................. 2

6 616592  STEEL FLAT WASHER, M8  X 1.25............................................................... 4

7 616677 LOCK NUTS - M8............................................................................................ 2

8 616655 WINCH SUPPORT WELDMENT .................................................................... 1

9 616994 METAL SCREW .............................................................................................. 2

10 616380 WINCH SOLENOID......................................................................................... 1

11 616072 WINCH BRACKET .......................................................................................... 1

12 17315G3 BUTT SPLICE ................................................................................................. 1



Page  P-4Service Parts Manual

Notes:

WHEELS AND TIRESWINCHES



Appendix  A-1 Service Parts Manual

PART NUMBER CROSS REFERENCE

E-Z-GO

TO

BAD BOY BUGGIES

PART NUMBER

CROSS-REFERENCE GUIDE



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-2Service Parts Manual

PART NUMBER CROSS REFERENCE

ACCELERATOR

616127 35000 ACCELERATOR WITH PIGTAIL  

616595 616595 BOLT  

BATTERY CHARGER

616148 40081 CHARGER DPI RED PLUG  

616157 40095 CHARGER HARNESS RED PLUG  

616152 40085 CHARGER DUAL PRO  

71055G01 41033 RIVETS 3/16 X .38 GRIP

BODY - FRONT

616781G061  FRONT NOSE, REALTREE AP  

616783G61  FRONT NOSE COVER REALTREE AP  

616781G062  FRONT NOSE, REAL TREE MAX 4  

616783G62  FRONT NOSE COVER REALTREE MAX 4  

616781G063 65010MO  FRONT NOSE, MOSSYOAK BREAKUP  

616783G63   FRONT NOSE COVER MOSSYOAK BREAKUP  

616781G064 65010MOT  FRONT NOSE MOSSYOAK TREESTAND  

616783G64  FRONT NOSE COVER MOSSYOAK TREESTAND  

616781G065  FRONT NOSE REALTREE APG  

616783G65  FRONT NOSE COVER REALTREE APG  

616781G066  FRONT NOSE REALTREE MAX 1  

616783G66  FRONT NOSE COVER, REALTREE MAX 1  

617803 20211 FRONT DECAL  

616720 11120568 CHRISTMAS TREE RIVET  

71055G01 41033 RIVETS 3/16 X .38 GRIP

616682 33078 FLAT WASHER 1/4"  

616681 11276-00851  BLACK RIVET  

616268 50236 DASH TRAY  

616306 50395 TRAY STOP  

616237 50126 REAR FENDER FLARE, DRIVER SIDE  

616239 50128 REAR FENDER FLARE, PASSENGER SIDE  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-3 Service Parts Manual

PART NUMBER CROSS REFERENCE

619231  FRONT FENDER FLARE, DRIVER SIDE  

619232  FRONT FENDER FLARE, PASSENGER SIDE  

616361 51050 REAR FENDER WELL, DRIVER SIDE  

616362 51060 REAR FENDER WELL, PASSENGER SIDE  

71055G01 41033 RIVET 3/16 X .38 GRIP 

31539G1  63128 NYLON CLAMP  

616678 11276-00849  SCREW, #8 X 3/4"  

00415G2 13007 SCREW, 1/4 - 20 X 1.25"  

14390G4 37018 LOCK NUT, 1/4 - 20  

616681 11276-00851  RIVET  

616682 33078 FLAT WASHER 1/4"  

616213 50020 FRONT BASKET  

616553 51011L  FRONT BASKET SUPPORT  

616554 51011R  FRONT BASKET SUPPORT  

616671 11276-00764  FLAT WASHER 8MM  

616672 11276-00772  SCREW 8 - 1.25 X 60  

616699 11276-00783  SCREW 8 - 1.25 X 75  

616673 11276-00776  LOCK NUT 8 X 1.25  

616331 50987 FRONT BUMPER  

616548 50988L  BUMPER BRACE, DRIVER SIDE  

616549 50988R  BUMPER BRACE, PASSENGER SIDE  

616671 11276-00764  FLAT WASHER, 8MM  

616693 11276-00771  SCREW 8 - 1.25 X 45  

616672 11276-00772  SCREW 8 - 1.25 X 60  

616685 11276-00838  FLAT WASHER 3/8 X 1.25  

616673 11276-00776  LOCK NUT 8 X 1.25  

603823 11276-00778  SMALL FLAT WASHER  

616696 50360 SPACER  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-4Service Parts Manual

PART NUMBER CROSS REFERENCE

616369 60002 APRON ALUMINIUM -POLISHED

616370 60003 APRON BLACK ALUMINIUM

618614  APRON POLISHED ALUMINIUM PKG  

618615  APRON BLACK ALUMINIUM PKG  

616529 50192BLANK  FRONT NOSE BLANK  

616726 65010BLANK  FRONT NOSE BLANK

BODY - MID

616277 50261 FLOOR MAT

616359 51040 ROCKER PANEL, DRIVER SIDE

616355 51030 ROCKER PANEL, PASSENGER SIDE

616489 90045 GUN RACK, DOUBLE FLOOR GUN & BOW

616478 90052 DOULE FRONT GUN & BOW GUN RACK

616489 90092 GUN RACK, DOUBLE OVERHEAD

616232 50112 LOCKABLE DASH COVER

616816 INSTRUMENT PANEL

35968G01 50510 T-HOLE COVER DE

616086 20212 WARNING LABEL

616328 50530 SEAT SUPPORT (DRIVER SIDE)

616327 50520 SEAT SUPPORT (PASSENGER SIDE)

616802 PUSH RIVETS

616391 65012 SEAT CONSOLE

71055G01 41033 RIVETS 3/16 X .38 GRIP

616678 11276-00849 PAINTED SCREW, #8 X 3/4"

616681 11276-00851 RIVET BLACK

616682 33078 FLAT WASHER

71151G06 50110 DASHBOARD

619234 20217 SIDE DECAL

616650 20219 VIN TAG STICKY (PSA)

616651 20220 VIN TAG HARD (MECHANICALLY FASTENED)



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-5 Service Parts Manual

PART NUMBER CROSS REFERENCE

BODY - REAR

616782G061  REAR BODY REALTREE AP  

616782G062  REAR BODY REALTREE MAX 4  

616782G063  REAR BODY MOSSYOAK BREAKUP  

616782G064  REAR BODY MOSSYOAK TREESTAND  

616782G065  REAR BODY REALTREE APG  

616782G066  REAR BODY REALTREE MAX 1  

616533  REAR BODY BLANK1  

616720 11120568 CHRISTMAS TREE RIVET  

71055G01 41033 RIVET 3/16 X .38 GRIP

616682 33078 FLAT WASHER 1/4"  

616681 11276-00851  BLACK RIVET  

616474 90035 BOX BED KIT, BLACK STEEL  

616685 11276-00838  FLAT WASHER, 3/8 X 1.25  

616684 11276-00775  SCREW 10 - 1.50 X 40  

616671 11276-00764   FLAT WASHER  

616673 11276-00776  LOCK NUT 8 X 1.25  

616693 11276-00771  SCREW 8 - 1.25 X 45  

616513 90300 BED BOX D PLATE WITH LOCKABLE COVER  

616685 11276-00838  FLAT WASHER 3/8 X 1.25  

616684 11276-00775  SCREW 10 - 1.50 X 40  

616671 11276-00764  FLAT WASHER 8MM  

616673 11276-00776  LOCK NUT  

616693 11276-00771  SCREW 8 - 1.25 X 45

BRAKES

616449 85150 MASTER CYLINDER  

616462 85220 SPRING  

616453 85170 FRONT BRAKE LINE KIT  

616455 85175 REAR BRAKE LINE KIT  

12416G2  NYLON CLAMP  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-6Service Parts Manual

PART NUMBER CROSS REFERENCE

616665 40357 FLAT WASHER 8mm X 1.25  

616671 FLAT WASHER  

616715 37121 LOCK NUT, 5/16"  

616716 1138564 LOCK NUT, M6 - 1.00  

616691 38616 SCREW, 8mm - 1.25 X 25  

616692 1140163 LOCK NUT, 8mm X 1.25  

616562 BRAKE PEDAL  

618398 BRAKE CLEVIS  

616563 BRAKE BOX  

616443 PEDAL BOOT  

616444 BRAKE PEDAL COVER  

616450 85155 BRAKE PAD  

75684G01 CRUSH WASHER  

616458 BRAKE SWITCH, BONJO BOLT  

616459 BRAKE LINE, BONJO BOLT  

616564 BRAKE BOX  

616453 FRONT BRAKE LINE  

616045 BRAKE ROTOR  

PARK BRAKES

616445 85130 HANDLE

616446 85135 BRACKET

616447 85140 CABLE

616448 85145 BOOT

616719 39568 SCREWS, M6 - 1 X 25

616717 40155 LOCK NUT M6 - 1

616429 423308 BRAKE CABLE CLIPS



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-7 Service Parts Manual

PART NUMBER CROSS REFERENCE

ELECTRICAL SYSTEM

73231G01 40030 SOLENOID-48VDC-SPNO

616127 35000 ACCELERATOR WITH PIG TAIL

616514 40167L TAIL LIGHT ASSEMBLY (DRIVER SIDE)

616515 40167R TAIL LIGHT ASSEMBLY (PASSENGER SIDE)

616179 40196 FRONT MOTOR CABLES (SEPEX)

616180 40198 REAR MOTOR CABLES (SEPEX)

616181 40199 CONTROLLER CABLES (SEP EX)

616196 40277 SWITCH, FORWARD/REVERSE

616198 40282 KEY, DRIVER SIDE SWITCH

618394 40281 IGNITION KEY

616304 50392 HEADLIGHT SWITCH, (HIGH/LOW)

616143 40073 WIRING, BRASS BAR (CONTROLLERS)

616142 40072 WIRING, BRASS BAR (SOLENOIDS)

00415G2 13007 SCREW, 1/4-20 X 1.25"

616691 38616 SILVER SCREW, 8MM - 1.25 X 25

616692 1140163 LOCK NUT, 8 MM X 1.25

31539G1 63128 NYLON CLAMP-15.5

17315G3 BUTT SPLICES TERMINALS

616678 11276-00849 PAINTED SCREW, #8 X 3/4”

616682 33078 FLAT WASHER, 1/4”

14390G4 37018 LOCK NUT, 1/4-20

616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE)

616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE)

616397 66002 BATTERY CLAMP, FRONT XTO

70387G01 50095 CLAMP, SIDE BATTERY HOLD

616396 66001 BATTERY CLAMP, REAR

616138 40055 BATTERY CROWN

616390 65011 BATTERY CABLE SET

616647 50035 BATTERY HOLD DOWN THREADED RODS



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-8Service Parts Manual

PART NUMBER CROSS REFERENCE

00544G4 36254 JAM NUT, 5/16 - 24

616666 37021 LOCK NUT

616799 BATTERY HOSE

618007 TAIL LIGHT WIRE HARNESS

616471 90032 BFS TANK KIT

602632 FUSE 60 AMP MEGA

616393 65020 MAIN WIRE HARNESS

616801 40054 BATTERY WARNING LABEL

616308 50401 FRONT BATTERY TRAY

616146 40078 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX)

616170 40162 LED HEADLIGHT

616173 40175 RECTANGULAR HEADLIGHT (W/O BRACKET)

616174 40180 BATTERY CHARGE METER

616184 40255 SEVCON PCPAK (WITH JUMPER WIRE)

616802 40265 DASHBOARD NAIL, RUBBER

616192 40272 12V POWER OUTLET (W/COVER)

616205 40300 RELAY, 12V COIL, 48 VOLT

616139 40060 HEADLIGHT BULB

618397 63103A PROGRAMMING PLUG FOR SEVCON CONTROLLERS

616381 63021 LED DOME LIGHT

616475 90036 HOSES ONLY, BATTERY FILL

616508 90170 3 LED STROBE (WHITE )

616509 90171 3 LED STROBE (BLUE)

616510 90172 3 LED STROBE (AMBER)

616660 50283 PANEL, SWITCH FACE, LARGE, THREE HOLES

616663 50288 PANEL, SWITCH FACE, SMALL TWO HOLES

616708 HEADLIGHT, STANDARD



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-9 Service Parts Manual

PART NUMBER CROSS REFERENCE

616742 LED HEADLIGHT SPACER

616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE)

616813 LED HEADLIGHT, ASSY, (DRIVER SIDE)

616815 WIRING (GREY 2-LEAD)

608608 LED DRIVING LIGHT PKG

618619 DASHBOARD COVER, LOCKABLE PKG

616217 50035 BATTERY HOLD DOWN BOLTS

616348 51021 HEADLIGHT BEZEL (DRIVER SIDE)

616349 51022 HEADLIGHT BEZEL (PASSENGER SIDE)

ELECTRONIC SPEED CONTROL

616165 40130 CONTROLLER  

616181 40199 CONTROLLER HARNESS

FRONT SUSPENSION

616031 14000 FRONT STRUT ASSEMBLY, DRIVER SIDE

616038 14500 STRUT BASE, DRIVER SIDE

616044 14635 HUB WITH ROTOR STUDS

616451 85160 BRAKE CALIPERS

616040 14601 STRUT

616041 14610 WHEEL BEARING

616047 14640 STEERING ARM

616056 14710 SPRING

616064 14790 STRUT BALL JOINT

616066 14795 BALL JOINT RETAINER

616073 14860 STRUT BUMP STOPS

616060 14750 STRUT WASHER

616592 40222 FLAT WASHER M8 X 1.25

616593 40163 LOCK NUT M8 - 1.25

616594 38622 SCREW M8 - 1.25 X 60

616595 38623 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-10Service Parts Manual

PART NUMBER CROSS REFERENCE

616596 93833 HEX HEAD CAP SCREW, 3/8 - 24 X 24

616597 1124224 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4

616051 14675 SNAP RING

616063 14781 FRONT SPRING

616054 14700 FRONT SPRING CAP

616441 85110 BRAKE CALIPER

616053 14690 WASHER

616033 FRONT STRUT ASSEMBLY, PASSENGER SIDE

616039 STRUT BASE, PASSENGER SIDE

616044 14635 HUB WITH ROTOR STUDS

616451 14635 BRAKE CALIPERS MOUNT BRACKET

616065 14792 BALL JOINT RETAINER SCREW

616061 14760 STRUT NUT

616058 14730 STRUT BUSHING (MALE)

616057 14720 STRUT BUSHING (FEMALE)

616452 85162 BRAKE CALIPER MOUNTING BRACKET BOLTS

10389G3 GREASE FITTING

616067  14802 FRONT TIE ROD

616386 65004 STOPPER STICK, PASSENGER SIDE

616387 65005 STOPPER STICK, DRIVER SIDE

616106 30065 STEERING GEAR ASSEMBLY

616104 30060 STEERING COLUMN

616105 30062 STEERING STOP

616046 14637 WHEEL SPACER

616713 U BOLT, 1/4 - 20 X 1.375

616665 40357 FLAT WASHER, 8 MM X 1.25

616714 11276-00762 LOCK NUT, 1/4 - 20

616189 40269 STEERING WHEEL

616702 11276-00804 STEERING WHEEL LOCK NUT



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-11 Service Parts Manual

PART NUMBER CROSS REFERENCE

616194 40274 STEERING WHEEL CENTER CAP

616036 14125 BUSHING, (LOWER CONTROL 'A - ARM’)

616042 14632 OUTER HUB SPACER

616043 14634 HUB SPACER

616187 40267 STEERING WHEEL ADAPTOR (GRANT)

616188 40268 STEERING WHEEL (GRANT)

618620 STEERING WHEEL (GRANT PKG)

618346 DUAL RATE SPRING

MOTOR

616175 40185 MOTOR, 4 BRUSH

616176 40187 MOTOR, 8 BRUSH

616179 40196 FRONT MOTOR CABLES

616180 40198 REAR MOTOR CABLES

AXLE

616050 14670 CV AXLE ASSEMBLY

616023 10076 DIFFERENTIAL INDEPENDEN

616705 AKA372139 BREATHER HOSE

31539G1 WIRE TIES, 11 INCH BLACK

616703 1138656 BOLT 10MM - 1.5 X 30

616013 10040 CV JOINT BOOT CLAMP (LARGE)

616014 10045 CV JOINT BOOT CLAMP (SMALL)

616069M 14810 FRONT DIFFERENTIAL CLIP

616070M 14820 REAR DIFFERENTIAL CLIP

616599 14675 AXLE SNAP RING

619240 WASHER, CV SHAFT

619243 CV BOOT

REAR SUSPENSION

616032 14010 STRUT ASSEMBLY, DRIVER SIDE REAR

616034 14030 STRUT ASSEMBLY, PASSENGER SIDE REAR

616044 14635 HUB W/ROTOR AND STUDS



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-12Service Parts Manual

PART NUMBER CROSS REFERENCE

616062 14780 REAR SPRING

616451 85160 BRAKE CALIPERS MOUNT BRACKET

616040 14601 STRUT SHOCK (LONG)

616041 14610 WHEEL BEARING

616047 14640 ALUMINUM STEERING ARM

616055 14705 REAR SPRING CAP

616056 14710 RETAINING SPRING NUT

616064 14790 STRUT BALL JOINT SET (3 PCS)

616066 14795 BALL JOINT RETAINER

616073 14860 STRUT BUMP STOPS

616060 14750 STRUT WASHER

616592 40222 STEEL FLAT WASHER M8 DIN 1.25

616593 40163 M8-1.25 DIN 985 ZINC LOCK NUT

616594 121808 8 MM 1.25 X 50 

616595 38623 M8 X 1.25 X 60MM DIN 931

616596 93833 3/8”-24 X 3/4” SCREW

616597 1124224 1/4”-20 X 3/4” SCREW

10389G3 GREASE FITTING

616051 14675 SNAP RING

616038 14500 STRUT BASE, DRIVER SIDE

616439 85100 BRAKE CALIPER, DRIVER SIDE REAR

616039 14510 STRUT BASE, PASSENGER SIDE

616440 85105 BRAKE CALIPER, PASSENGER SIDE REAR

616068 14803 REAR TIE ROD

616065 14792 BALL JOINT RETAINER SCREW

616058 14730 STRUT BUSHING (MALE)

616057 14720 STRUT BUSHING (FEMALE)

616061 14760 STRUT NUT

616452 85162 BRAKE CALIPER MOUNTING BRACKET BOLTS

616028 10097 REAR DIFFERENTIAL TIE ROD BRACKET



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-13 Service Parts Manual

PART NUMBER CROSS REFERENCE

616036 14125 BUSHING, (LOWER CONTROL 'A - ARM’)

616042 14632 OUTER HUB SPACER

616043 14634 HUB SPACER

SEATING

616804 SEAT - BENCH ASSEMBLY

616294 50345 SEAT HANDLE, DRIVER SIDE

616295 50350 SEAT HANDLE, PASSENGER SIDE

616296 50358 SEAT BENCH, BLACK VINYL

71610G01P 35052 SEAT HINGE

00720G08 SCREW-WD-FP-ZP #12 X 1"

616683 38617 M8-1.25X30

616374 60020 SEAT, PROP ROD WITH CLIPS

616333 51001 REAR FOOT BOARD HANDLE

616334 51002 BRACE FOR REAR FOOT BOARD

616335 51003 FOOT BOAR

616551 51004L FLIP SEAT SIDERAILS, DRIVER SIDE

616552 51004R FLIP SEAT SIDERAILS, PASSENGER SIDE

616336 51005 DIAGONAL BRACE

619758 BACKREST ASSEMBLY

616219 50047 BRACKET, BACKREST

616212 50019 BACKREST, FLIP SEAT BLACK

616298 50365 FLIP SEAT STOP

616372 60008 SEAT, FLIP COMPLETE BLACK

14390G4 37018 LOCK NUT 1/4 - 20

00415G2 13007 SCREW 1/4-20 X 1.25"

616687 11276-00783 SCREW 8MM - 1.25X110

616697 39116 SCREW 8 MM 1.25 X 2525

616700 11276-00777 LOCK NUT 10 MM - 1.50

616685 11276-00838 FLAT WASHER 3/8 X 1.25

616684 11276-00775 SCREW 10 MM - 1.50 X 40



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-14Service Parts Manual

PART NUMBER CROSS REFERENCE

616671 11276-00764 FLAT WASHER 8 MM

616673 11276-00776 LOCK NUT 8 MM X 1.25

616693 11276-00771 SCREW 8 MM -1.25X 45

616699 11276-00783 8MM - 1.25 X 75

616698 11276-00773 SCREW 8 MM - 1.25X 90

616131 35052 BENCH SEAT HINGE (MALE)

616132 35053 BENCH SEAT HINGE (FEMALE)

616216 50032 REAR CARGO RACK

616250 50150 FLIP SEAT BOARD (UPPER & LOWER)

616372 50155 FLIP SEAT KIT ASSEMBLY

616293 50340 SEAT BRACKET (SET)

616499 90144 COVERS, (FLIP SEAT & REAR BACKREST BLACK)

602558 35053 PLATE (HINGE SEAT)

618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG

WHEELS AND TIRES

631042 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, DRIVER SIDE

631045 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, PASSENGER SIDE

630268 DUST CAP

14723G1 LUG NUT 1/2" X 20

616825 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 

12, DRIVER SIDE

616824 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 

12, PASSENGER SIDE

616823 BLACK ALUMINIUM LUG NUT

616046 SPACER

616829 33790 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 

- 12, DRIVER SIDE

616828 33795 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 

- 12, PASSENGER SIDE

614272 DUST CAP

616823 BLACK ALUMINIUM LUG NUT

605310 CHROME LUG NUT



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-15 Service Parts Manual

PART NUMBER CROSS REFERENCE

WEATHER PROTECTION

616288 50312 STANDARD ROOF

616215 50030 ROOF BASKET

616550 50999 ALUMINIUM SLEEVE

616656 ALUMINIUM SLEEVE, BOTTOM

616339 51008 REAR ROOF SUPPORT

616340 51009 FRONT ROOF SUPPORT

616341 51010 BOTTOM RAIL

616342 51012 FRONT ROOF BRACE

616343 51013 REAR ROOF BRACE

616345 51016 ’Z’ LEG

616657 PLASTIC STURT PLUG 1.5"

616658 PLASTIC STURT PLUG 1.0"

616853 SHOULDER BUSHING

616854 38629 8 MM 1.25 X 100

616855 11276-00853 8 MM ID-19 OD-25

616696 50360 SPACER TBD

616694 121815 M8 - 1.25 x 110

616695 11276-00778 SMALL FLAT WASHER TBD

616696 50360 SPACER TBD

616672 11276-00772 SCREW, 8MM - 1.25 x 60

75048G04 SPACER

616701 11276-00810 RUBBER WASHER, 1.5 OD x.7

616337 51006 FLIP SEAT SUPPORT

616338 51007 FLIP SEAT FRAME

616289 50313 ROOF / RACK MODULE (BONE COLLECTOR)

616291 50320 RUBBER GASKET (ROOF)

616315 50427 WINDSHIELD

616318 50432 WINDSHIELD CLIPS

616327 50520 SEAT SUPPORT (DRIVER SIDE)



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

  E-Z-GO BAD BOY BUGGIES DESCRIPTION

Appendix  A-16Service Parts Manual

PART NUMBER CROSS REFERENCE

616328 50530 SEAT SUPPORT (PASSENGER SIDE)

616344 51014 SIDE LOAD BRACE

616864 RR CARGO DECK, BLK ALLUMINUM

618600 LEXAN WINDSHIELD

WINCHES

616655 14850 WINCH SUPPORT WELDMENT

71055G01 41033 RIVETS 3/16 X .38 GRIP

616674 39625 M10 - 1.5 X 60

616676 38620 8 MM - 1.25 X 45

616665 40357 8 MM X 1.25 FLAT WASHER

616677 37024 LOCK NUTS - M8

616655 WINCH SUPPORT WELDMENT

616994 METAL SCREW

17315G3 BUTT SPLICE

616380 63013 WINCH SOLENOID

616072 14850 WINCH BRACKET



Appendix  B-1 Service Parts Manual

PART NUMBER CROSS REFERENCE

BAD BOY BUGGIES

TO

E-Z-GO

PART NUMBER

CROSS-REFERENCE GUIDE



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-2Service Parts Manual

PART NUMBER CROSS REFERENCE

ACCELERATOR

35000   616127  ACCELERATOR WITH PIGTAIL  

616595   616595  BOLT  

BATTERY CHARGER

40081  616148  CHARGER DPI RED PLUG  

40095  616157  CHARGER HARNESS RED PLUG  

40085  616152  CHARGER DUAL PRO  

 71055G01  RIVET-3/16X.38 GRIP  

BODY - FRONT

 616781G061   AP FRONT NOSE 

 616783G61   AP FRONT NOSE COVER  

 616781G062   FRONT NOSE, REAL TREE MAX  

 616783G62   FRONT NOSE COVER REALTREE MAX 4  

65010MO  616781G063   FRONT NOSE, MOSSYOAK BREAKUP  

 616783G63   FRONT NOSE COVER MOSSYOAK BREAKUP  

65010MOT  616781G064   FRONT NOSE MOSSYOAK TREESTAND  

 616783G64   FRONT NOSE COVER MOSSYOAK TREESTAND  

 616781G065   FRONT NOSE REALTREE APG  

 616783G65   FRONT NOSE COVER REALTREE APG  

 616781G066   FRONT NOSE REALTREE MAX 1  

 616783G66   FRONT NOSE COVER, REALTREE MAX 1  

20211  617803   FRONT DECAL  

11120568  616720   CHRISTMAS TREE RIVET  

 71055G01   RIVET-3/16X.38 GRIP   

33078  616682   FLAT WASHER 1/4"  

11276-00851  616681   BLACK RIVET  

50236  616268   DASH TRAY  

50395  616306   TRAY STOP  

50126  616237   REAR FENDER FLARE, DRIVER SIDE  

50128  616239   REAR FENDER FLARE, PASSENGER SIDE  

 619231   FRONT FENDER FLARE, DRIVER SIDE  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-3 Service Parts Manual

PART NUMBER CROSS REFERENCE

 619232  FRONT FENDER FLARE, PASSENGER SIDE  

51050  616361  REAR FENDER WELL, DRIVER SIDE  

51060  616362  REAR FENDER WELL, PASSENGER SIDE  

 71055G01  RIVET-3/16X.38 GRIP  

63128  31539G1  NYLON CLAMP  

11276-00849  616678  SCREW, #8 X 3/4"  

 14390G4  SCREW, 1/4 - 20 X 1.25"  

37018  14390G4 LOCK NUT, 1/4 - 20  

11276-00851  616681  RIVET  

33078  616682  FLAT WASHER 1/4"  

50020  616213  FRONT BASKET  

51011L  616553  FRONT BASKET SUPPORT  

51011R  616554  FRONT BASKET SUPPORT  

11276-00764  616671  FLAT WASHER 8MM  

11276-00772  616672  SCREW 8 - 1.25 X 60  

11276-00783  616699  SCREW 8 - 1.25 X 75  

11276-00776  616673  LOCK NUT 8 X 1.25  

50987  616331  FRONT BUMPER  

50988L  616548  BUMPER BRACE, DRIVER SIDE  

50988R  616549  BUMPER BRACE, PASSENGER SIDE  

11276-00764  616671  FLAT WASHER, 8MM  

11276-00771  616693  SCREW 8 - 1.25 X 45  

11276-00772  616672  SCREW 8 - 1.25 X 60  

11276-00838  616685  FLAT WASHER 3/8 X 1.25  

11276-00776  616673  LOCK NUT 8 X 1.25  

 603823  M10 FLAT WASHER, BLACK  

50360  616696  SPACER  

60002  616369  APRON ALUMINIUM -POLISHED

60003  616370  APRON BLACK ALUMINIUM

 618614  APRON POLISHED ALUMINIUM PKG  

 618615  APRON BLACK ALUMINIUM PKG  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-4Service Parts Manual

PART NUMBER CROSS REFERENCE

50192BLANK  616529 FRONT NOSE BLANK  

65010BLANK  616726  FRONT NOSE BLANK

BODY - MIDDLE

50261 616277 FLOOR MAT

51040 616359 ROCKER PANEL, DRIVER SIDE

51030 616355 ROCKER PANEL, PASSENGER SIDE

90092 616489 DOUBLE ROOF GUN RACK

90052 616478 DOULE FRONT GUN & BOW GUN RACK

90092 616489 GUN RACK, DOUBLE OVERHEAD

50112 616232 LOCKABLE DASH COVER

616816 INSTRUMENT PANEL

50510 35968G01 T-HOLE COVER DE

20212 616086 WARNING LABEL

50530 616328 SEAT SUPPORT (DRIVER SIDE)

50520 616327 SEAT SUPPORT (PASSENGER SIDE)

616802 PUSH RIVETS

65012 616391 SEAT CONSOLE

71055G01 RIVET-3/16X.38 GRIP

11276-00849 616678 PAINTED SCREW, #8 X 3/4"

11276-00851 616681 RIVET BLACK

33078 616682 FLAT WASHER

50110 71151G06 DASHBOARD

20217 619234 SIDE DECAL

20219 616650 VIN TAG STICKY (PSA)

20220 616651 VIN TAG HARD (MECHANICALLY FASTENED)

BODY - REAR

 616782G061  REAR BODY REALTREE AP  

 616782G062  REAR BODY REALTREE MAX 4  

 616782G063 REAR BODY MOSSYOAK BREAKUP  

 616782G064 REAR BODY MOSSYOAK TREESTAND  

 616782G065 REAR BODY REALTREE APG  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-5 Service Parts Manual

PART NUMBER CROSS REFERENCE

 616782G066 REAR BODY REALTREE MAX 1  

 616533  REAR BODY BLANK  

11120568  616720  CHRISTMAS TREE RIVET  

41033  616668  RIVET  

33078  616682  FLAT WASHER 1/4"  

11276-00851  616681  BLACK RIVET  

90035  616474  BOX BED KIT, BLACK STEEL  

11276-00838  616685  FLAT WASHER, 3/8 X 1.25  

11276-00775  616684  SCREW 10 - 1.50 X 40  

11276-00764  616671   FLAT WASHER  

11276-00776  616673  LOCK NUT 8 X 1.25  

11276-00771  616693  CREW 8 - 1.25 X 45  

90300  616513  BED BOX D PLATE WITH LOCKABLE COVER  

11276-00838  616685  FLAT WASHER 3/8 X 1.25  

11276-00775  616684  SCREW 10 - 1.50 X 40  

11276-00764  616671  FLAT WASHER 8MM  

11276-00776  616673  LOCK NUT  

11276-00771  616693  SCREW 8 - 1.25 X 45

BRAKES

85150  616449  MASTER CYLINDER  

85220  616462  SPRING  

85170  616453  FRONT BRAKE LINE KIT  

85175  616455  REAR BRAKE LINE KIT  

12416G2  NYLON CLAMP  

40357  616665  FLAT WASHER 8mm X 1.25  

616671  FLAT WASHER  

37121  616715  LOCK NUT, 5/16"  

1138564  616716  LOCK NUT, M6 - 1.00  

38616  616691  SCREW, 8mm - 1.25 X 25  

1140163  616692  LOCK NUT, 8mm X 1.25  

616562  BRAKE PEDAL  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-6Service Parts Manual

PART NUMBER CROSS REFERENCE

618398  BRAKE CLEVIS  

616563  BRAKE BOX  

616443  PEDAL BOOT  

616444  BRAKE PEDAL COVER  

85155 616450  BRAKE PAD  

75684G01  BRAKE LINE CRUSH WASHER  

616458  BRAKE SWITCH, BONJO BOLT  

616459  BRAKE LINE, BONJO BOLT  

616564  BRAKE BOX  

616453  FRONT BRAKE LINE  

616045  BRAKE ROTOR  

PARK BRAKES

85130 616445 HANDLE

85135 616446 BRACKET

85140 616447 CABLE

85145 616448 BOOT

39568 616719 SCREWS, M6 - 1 X 25

40155 616717 LOCK NUT M6 - 1

423308 616429 BRAKE CABLE CLIPS

ELECTRICAL SYSTEM

40030 73231G01 48V DC SOLENOID 

35000 616127 ACCELERATOR WITH PIG TAIL

616805 TAIL LIGHT ASM DRIVER SIDE MODIFIED

40167L 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE)

616806 TAIL LIGHT ASM PASSENGER SIDE MODIFIED

40167R 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE)

40196 616179 FRONT MOTOR CABLES (SEPEX)

40198 616180 REAR MOTOR CABLES (SEPEX)

40199 616181 CONTROLLER CABLES (SEP EX)

40277 616196 SWITCH, FORWARD/REVERSE

40282 616198 KEY, DRIVER SIDE SWITCH



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-7 Service Parts Manual

PART NUMBER CROSS REFERENCE

40073 616143 WIRING, BRASS BAR (CONTROLLERS)

40072 616142 WIRING, BRASS BAR (SOLENOIDS)

00415G2 SCREW, 1/4-20 X 1.25"

38616 616691 SILVER SCREW, 8MM - 1.25 X 25

1140163 616692 LOCK NUT, 8 MM X 1.25

63128 31539G1 NYLON CLAMP-15.5

17315G3 BUTT SPLICES

11276-00849 616678 PAINTED SCREW, #8 X 3/4”

33078 616682 FLAT WASHER, 1/4”

14390G4 LOCK NUT, 1/4-20

616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE)

616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE)

66002 616397 BATTERY CLAMP, FRONT XTO

70387G01 CLAMP, SIDE BATTERY HOLD

66001 616396 BATTERY CLAMP, REAR

40055 616138 BATTERY CROWN

65011 616390 BATTERY CABLE SET

50035 616647 BATTERY HOLD DOWN THREADED RODS

00544G4 JAM NUT, 5/16 - 24

37021 616666 LOCK NUT

616799 BATTERY HOSE  

618007 TAIL LIGHT WIRE HARNESS  

90032 616471 BFS TANK KIT  

602632 FUSE 60 AMP MEGA  

65020 616393 MAIN WIRE HARNESS  

40054 616801 BATTERY WARNING LABEL  

50401 616308 FRONT BATTERY TRAY  

40078 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX)  

40162 616170 LED HEADLIGHT  

40175 616173 RECTANGULAR HEADLIGHT (W/O BRACKET)  

40180 616174 BATTERY CHARGE METER  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-8Service Parts Manual

PART NUMBER CROSS REFERENCE

40255 616184 SEVCON PCPAK (WITH JUMPER WIRE)  

 616802 PUSH RIVET            

40272 616192 12V POWER OUTLET (W/COVER)  

40300 616205 RELAY, 12V COIL, 48 VOLT  

40222 616592 STEEL FLAT WASHER, M8 X 1.25

40060 616139 HEADLIGHT BULB  

63103A 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS  

63021 616381 LED DOME LIGHT  

90036 616475 HOSES ONLY, BATTERY FILL  

90170 616508 3 LED STROBE (WHITE )  

90171 616509 3 LED STROBE (BLUE)  

90172 616510 3 LED STROBE (AMBER)  

50283 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES  

50288 616663 PANEL, SWITCH FACE, SMALL TWO HOLES  

616708 HEADLIGHT, STANDARD  

616742 LED HEADLIGHT SPACER  

616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE)  

616813 LED HEADLIGHT, ASSY, (DRIVER SIDE)  

616815 WIRING (GREY 2-LEAD)  

608608 LED DRIVING LIGHT PKG  

618619 DASHBOARD COVER, LOCKABLE PKG  

50035 616217 BATTERY HOLD DOWN BOLTS  

51021 616348 HEADLIGHT BEZEL (DRIVER SIDE)  

51022 616349 HEADLIGHT BEZEL (PASSENGER SIDE)  

ELECTRONIC SPEED CONTROL

 40130  616165   CONTROLLER  

 40199  616181   CONTROLLER HARNESS  

FRONT SUSPENSION

14000  616031 FRONT STRUT ASSEMBLY, DRIVER SIDE  

14500  616038  STRUT BASE, DRIVER SIDE  

14635  616044  HUB WITH ROTOR STUDS  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-9 Service Parts Manual

PART NUMBER CROSS REFERENCE

85160  616451  BRAKE CALIPERS  

14601  616040  STRUT  

14610  616041  WHEEL BEARING  

14640  616047  STEERING ARM  

14710  616056  SPRING  

14790  616064  STRUT BALL JOINT  

14795  616066  BALL JOINT RETAINER  

14860  616073  STRUT BUMP STOPS  

14750  616060  STRUT WASHER  

40222  616592  FLAT WASHER M8 X 1.25  

40163  616593  LOCK NUT M8 - 1.25  

38622  616594  SCREW M8 - 1.25 X 60  

38623  616595  SOCKET HEAD CAP SCREW, M8 - 1.25 X 60  

93833  616596  HEX HEAD CAP SCREW, 3/8 - 24 X 24  

1124224  616597  HEX HEAD CAP SCREW, 1/4 - 20 X 3/4  

14675  616051  SNAP RING  

14781  616063  FRONT SPRING  

14700  616054  FRONT SPRING CAP  

85110  616441  BRAKE CALIPER  

14690  616053  WASHER  

 616033  FRONT STRUT ASSEMBLY, PASSENGER SIDE  

 616039  STRUT BASE, PASSENGER SIDE  

14635 616044 HUB WITH ROTOR STUDS

14635 616451 BRAKE CALIPERS MOUNT BRACKET

14792 616065 BALL JOINT RETAINER SCREW

14760 616061 STRUT NUT

14730 616058 STRUT BUSHING (MALE)

14720 616057 STRUT BUSHING (FEMALE)

85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS

10389G3 GREASE FITTING



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-10Service Parts Manual

PART NUMBER CROSS REFERENCE

MOTOR

40185  616175  MOTOR, 4 BRUSH  

40187  616176  MOTOR, 8 BRUSH  

40196  616179  FRONT MOTOR CABLES  

40198  616180  REAR MOTOR CABLES    

AXLE

14670 616050 CV AXLE ASSEMBLY

10076   616023   DIFFERENTIAL INDEPENDEN  

AKA372139  616705   BREATHER HOSE  

 31539G1   WIRE TIES, 11 INCH BLACK  

608654 LOCK WASHER M10

10040  616013   CV JOINT BOOT CLAMP (LARGE)  

10045  616014   CV JOINT BOOT CLAMP (SMALL)  

  616069M   FRONT DIFFERENTIAL CLIP  

  616070M   REAR DIFFERENTIAL CLIP  

14675  616599   AXLE SNAP RING  

 619240   WASHER, CV SHAFT  

 619243   CV BOOT

REAR SUSPENSION

14010 616032 STRUT ASSEMBLY, DRIVER SIDE REAR

14030 616034 STRUT ASSEMBLY, PASSENGER SIDE REAR  

14635 616044 HUB W/ROTOR AND STUDS  

14780 616062 REAR SPRING  

85160 616451 BRAKE CALIPERS MOUNT BRACKET  

14601 616040 STRUT SHOCK (LONG)  

14610 616041 WHEEL BEARING  

14640 616047 ALUMINUM STEERING ARM  

14705 616055 REAR SPRING CAP  

14710 616056 RETAINING SPRING NUT  

14790 616064 STRUT BALL JOINT SET (3 PCS)  

14795 616066 BALL JOINT RETAINER  



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-11 Service Parts Manual

PART NUMBER CROSS REFERENCE

14860 616073 STRUT BUMP STOPS  

14750 616060 STRUT WASHER  

40222 616592 STEEL FLAT WASHER M8 DIN 1.25  

40163 616593 M8-1.25 DIN 985 ZINC LOCK NUT  

121808 616594 8 MM 1.25 X 50 

38623 616595 M8 X 1.25 X 60MM DIN 931  

93833 616596 3/8”-24 X 3/4” SCREW  

1124224 616597 1/4”-20 X 3/4” SCREW  

10389G3 GREASE FITTING  

14675 616051 SNAP RING  

14500 616038 STRUT BASE, DRIVER SIDE  

85100 616439 BRAKE CALIPER, DRIVER SIDE REAR  

14510 616039 STRUT BASE, PASSENGER SIDE  

85105 616440 BRAKE CALIPER, PASSENGER SIDE REAR  

14803 616068 REAR TIE ROD  

14792 616065 BALL JOINT RETAINER SCREW  

14730 616058 STRUT BUSHING (MALE)  

14720 616057 STRUT BUSHING (FEMALE)  

14760 616061 STRUT NUT  

85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS  

14802 616068 REAR TIE ROD  

10097 616028 REAR DIFFERENTIAL TIE ROD BRACKET  

14125 616036 BUSHING, (LOWER CONTROL 'A -ARM’)  

14632 616042 OUTER HUB SPACER  

14634 616043 HUB SPACER  

618621 HITCH PKG

616187 STEERING WHEEL ADAPTOR (GRANT)

616188 STEERING WHEEL (GRANT)

618620 STEERING WHEEL (GRANT PKG))

618621 HITCH PKG



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-12Service Parts Manual

PART NUMBER CROSS REFERENCE

 SEATING

616804  SEAT - BENCH ASSEMBLY

50345 616294 SEAT HANDLE, DRIVER SIDE

50350 616295 SEAT HANDLE, PASSENGER SIDE

50358 616296 SEAT BENCH, BLACK VINYL

35052 71610G01P SEAT HINGE

00720G08 SCREW-WD-FP-ZP #12 X 1"

38617 616683 M8-1.25X30

60020 616374 SEAT, PROP ROD WITH CLIPS

51001 616333 REAR FOOT BOARD HANDLE

51002 616334 BRACE FOR REAR FOOT BOARD

51003 616335 FOOT BOARD

51004L 616551 FLIP SEAT SIDERAILS, DRIVER SIDE

51004R 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE

51005 616336 DIAGONAL BRACE

619758 BACKREST ASSEMBLY

50047 616219 BRACKET, BACKREST

50019 616212 BACKREST, FLIP SEAT BLACK

50365 616298 FLIP SEAT STOP

60008 616372 SEAT, FLIP COMPLETE BLACK

00415G2 1/4-20 X 1.25" SCREW

11276-00783 616687 8MM - 1.25X110

39116 616697 8 MM 1.25 X 2525 SCREW

616700 10 MM - 1.50 LOCK NUT

11276-00838 616685  3/8 X 1.25 FLAT WASHER

11276-00775 616684 10 MM - 1.50 X 40 SCREW

11276-00764 616671 8 MM FLAT WASHER

11276-00776 616673 8 MM X 1.25 LOCK NUT

11276-00771 616693 8 MM -1.25X 45 SCREW

11276-00783 616699 8MM - 1.25 X 75

11276-00773 616698 8 MM - 1.25X 90 SCREW



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-13 Service Parts Manual

PART NUMBER CROSS REFERENCE

35052 616131 BENCH SEAT HINGE (MALE)  

35053 616132 BENCH SEAT HINGE (FEMALE)  

50032 616216 REAR CARGO RACK  

50150 616250 FLIP SEAT BOARD (UPPER & LOWER)  

616372 FLIP SEAT KIT ASSEMBLY  

616293 SEAT BRACKET (SET)  

90144 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK)  

35053 602558 PLATE (HINGE SEAT)  

618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG  

WHEELS AND TIRES

631042 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, DRIVER SIDE 

631045 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, PASSENGER SIDE 

630268 DUST CAP 

14723G1 LUG NUT 1/2 X 20 

616825 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 -

12, DRIVER SIDE 

616824 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 -

12, PASSENGER SIDE 

616823 BLACK ALUMINIUM LUG NUT 

33790 616829 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 

- 12, DRIVER SIDE 

33795 616828 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 

- 12, PASSENGER SIDE 

616046 SPACER

605310 CHROME LUG NUT 

14723G1 LUG NUT, 1/2 - 20 

WEATHER PROTECTION

50312 616288 STANDARD ROOF

50030 616215 ROOF BASKET

50999 616550 ALUMINIUM SLEEVE

616656 ALUMINIUM SLEEVE, BOTTOM

51008 616339 REAR ROOF SUPPORT



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-14Service Parts Manual

PART NUMBER CROSS REFERENCE

51009 616340 FRONT ROOF SUPPORT

51010 616341 BOTTOM RAIL

51012 616342 FRONT ROOF BRACE

51013 616343 REAR ROOF BRACE

51016 616345 ’Z’ LEG

616657 PLASTIC STURT PLUG 1.5"

616658 PLASTIC STURT PLUG 1.0"

616853 SHOULDER BUSHING

38629 616854 8 MM 1.25 X 100

11276-00853 616855 8 MM ID-19 OD-25

50360 616696 SPACER TBD

121815 616694 M8 - 1.25 x 110

603823 M10 FLAT WASHER, BLACK

50360 616696 SPACER TBD

11276-00772 616672 SCREW, 8MM - 1.25 x 60

11276-00810 616701 RUBBER WASHER, 1.5 OD x.7

51006 616337 FLIP SEAT SUPPORT

51007 616338 FLIP SEAT FRAME

50313 616289 ROOF / RACK MODULE (BONE COLLECTOR)  

50320 616291 RUBBER GASKET (ROOF)  

50427 616315 WINDSHIELD  

50432 616318 WINDSHIELD CLIPS  

50520 616327 SEAT SUPPORT (DRIVER SIDE)  

50530 616328 SEAT SUPPORT (PASSENGER SIDE)  

51014 616344 SIDE LOAD BRACE  

616864 RR CARGO DECK, BLK ALLUMINUM  

618600 LEXAN WINDSHIELD  

75048G04 SPACER

WINCHES

14850 616655 WINCH SUPPORT WELDMENT



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

BAD BOY BUGGIES E-Z-GO DESCRIPTION

Appendix  B-15 Service Parts Manual

PART NUMBER CROSS REFERENCE

71055G01 RIVET-3/16X.38 GRIP  

39625 616674 M10 - 1.5 X 60

38620 616676 8 MM - 1.25 X 45

40357 616665 8 MM X 1.25 FLAT WASHER

37024 616677 LOCK NUTS - M8

616655 WINCH SUPPORT WELDMENT  

616994 METAL SCREW  

17315G3 BUTT SPLICE  

63013 616380 WINCH SOLENOID  

14850 616072 WINCH BRACKET  





Bad Boy Buggies

1451 Marvin Griffin Rd.

Augusta, GA 30906

PHONE: 800.448.7476

E-mail: info@badboybuggies.com

Copyrighted Material

This manual may not be reproduced in whole or

in part without the express permission of BBBuggies Inc.


	C-BODY - FRONT_29june.pdf
	1 616781G061 FRONT NOSE, REALTREE AP 1
	2 616783G61 FRONT NOSE COVER REALTREE AP (NOT SHOWN) 1
	3
	4 616781G062 FRONT NOSE, REAL TREE MAX 4 (NOT SHOWN) 1
	5 616783G62 FRONT NOSE COVER REALTREE MAX 4 (NOT SHOWN) 1
	6
	7 616781G063 FRONT NOSE, MOSSYOAK BREAKUP (NOT SHOWN) 1
	8 616783G63 FRONT NOSE COVER MOSSYOAK BREAKUP (NOT SHOWN) 1
	9
	10 616781G064 FRONT NOSE MOSSYOAK TREESTAND (NOT SHOWN) 1
	11 616783G64 FRONT NOSE COVER MOSSYOAK TREESTAND (NOT SHOWN) 1
	12
	13 616781G065 FRONT NOSE REALTREE APG (NOT SHOWN) 1
	14 616783G65 FRONT NOSE COVER REALTREE APG (NOT SHOWN) 1
	15
	16 616781G066 FRONT NOSE REALTREE MAX 1 (NOT SHOWN) 1
	17 616783G66 FRONT NOSE COVER, REALTREE MAX 1 (NOT SHOWN) 1
	18 617803 FRONT DECAL (NOT SHOWN) 1
	19
	20 616720 CHRISTMAS TREE RIVET 8
	21 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN) 2
	22 616682 FLAT WASHER 1/4" 7
	23 616681 BLACK RIVET (NOT SHOWN) 4
	24
	25
	26
	27 616268 DASH TRAY 1
	28 616306 TRAY STOP 1
	29 616237 REAR FENDER FLARE, DRIVER SIDE 1
	30 616239 REAR FENDER FLARE, PASSENGER SIDE 1
	31 619231 FRONT FENDER FLARE, DRIVER SIDE 1
	32 619232 FRONT FENDER FLARE, PASSENGER SIDE 1
	33 616361 REAR FENDER WELL, DRIVER SIDE 1
	34 616362 REAR FENDER WELL, PASSENGER SIDE 1
	35 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN) 27
	36 31539G1 NYLON CLAMP (NOT SHOWN) 6
	37 616678 SCREW, #8 X 3/4" 8
	38 00415G2 SCREW, 1/4 - 20 X 1.25" 4
	39 14390G4 LOCK NUT, 1/4 - 20 4
	40 616681 RIVET (NOT SHOWN) 24
	41 616682 FLAT WASHER 1/4" 7
	42
	43
	44 616213 FRONT BASKET 1
	45 616553 FRONT BASKET SUPPORT 1
	46 616554 FRONT BASKET SUPPORT 1
	47 616671 FLAT WASHER 8MM 16
	48 616672 SCREW 8 - 1.25 X 60 4
	49 616699 SCREW 8 - 1.25 X 75 4
	50 616673 LOCK NUT 8 X 1.25 8
	51
	52
	53 616331 FRONT BUMPER 1
	54 616548 BUMPER BRACE, DRIVER SIDE 1
	55 616549 BUMPER BRACE, PASSENGER SIDE 1
	56 616671 FLAT WASHER, 8MM 4
	57 616693 SCREW 8 - 1.25 X 45 2
	58 616672 SCREW 8 - 1.25 X 60 2
	59 616685 FLAT WASHER 3/8 X 1.25 2
	60 616673 LOCK NUT 8 X 1.25 6
	61 603823 FLAT WASHER, M10 2
	62 616696 SPACER 2
	63 616693 SCREW 8 - 1.25 X 45 (NOT SHOWN) 4
	64 616673 LOCK NUT 8 X 1.25 (NOT SHOWN) 4
	65 616369 APRON ALUMINIUM - POLISHED (NOT SHOWN) 1
	66 616370 APRON BLACK ALUMINIUM (NOT SHOWN) 1
	67 618614 APRON POLISHED ALUMINIUM PKG (NOT SHOWN) 1
	68 618615 APRON BLACK ALUMINIUM PKG (NOT SHOWN) 1
	69
	70 616529 FRONT NOSE BLANK (NOT SHOWN) 1
	71 616726 FRONT NOSE BLANK (NOT SHOWN) 1

	C-BODY - MID SECTION_23 JUNE2011.pdf
	1 616277 FLOOR MAT 1
	2 616359 ROCKER PANEL, DRIVER SIDE 1
	3 616355 ROCKER PANEL, PASSENGER SIDE 1
	4 616489 GUN RACK, DOUBLE FLOOR GUN & BOW 1
	5 616478 DOULE FRONT GUN & BOW GUN RACK 1
	6 616489 GUN RACK, DOUBLE OVERHEAD (NOT SHOWN) 1
	7
	8
	9 616232 LOCKABLE DASH COVER (NOT SHOWN) 1
	10 616816 INSTRUMENT PANEL (Includes Item 11) 1
	11 35968G01 T-HOLE COVER DECAL (NOT SHOWN) 1
	12 616086 WARNING LABEL 1
	13
	14 616328 SEAT SUPPORT (DRIVER SIDE) 1
	15 616327 SEAT SUPPORT (PASSENGER SIDE) 1
	16 616802 PUSH RIVETS (NOT SHOWN) 4
	17 616391 SEAT CONSOLE (NOT SHOWN) 1
	18 616668 RIVETS - AB6 -12A - BLIND (NOT SHOWN) 12
	19 616678 PAINTED SCREW, #8 X 3/4" 8
	20 616681 RIVET BLACK (NOT SHOWN) 9
	21 616682 FLAT WASHER 7
	22 71151G06 DASHBOARD (NOT SHOWN) 1
	23 619234 SIDE DECAL (NOT SHOWN) 2
	24 616650 VIN TAG STICKY (PSA) 2
	25 616651 VIN TAG HARD (MECHANICALLY FASTENED) 2

	C-BODY - REAR.pdf
	1 616782G061 REAR BODY REALTREE AP 1
	2 616782G062 REAR BODY REALTREE MAX 4 (NOT SHOWN) 1
	3 616782G063 REAR BODY MOSSYOAK BREAKUP (NOT SHOWN) 1
	4 616782G064 REAR BODY MOSSYOAK TREESTAND (NOT SHOWN) 1
	5 616782G065 REAR BODY REALTREE APG (NOT SHOWN) 1
	6 616782G066 REAR BODY REALTREE MAX 1 (NOT SHOWN) 1
	7 616533 REAR BODY BLANK 1
	8
	9 616720 CHRISTMAS TREE RIVET 8
	10 71055G01 RIVET 3/16 X .38 GRIP (NOT SHOWN) 2
	11 616682 FLAT WASHER 1/4" 7
	12 616681 BLACK RIVET 4
	13
	14
	15 616474 BOX BED KIT, BLACK STEEL (NOT SHOWN) 1
	16 616685 FLAT WASHER, 3/8 X 1.25 (NOT SHOWN) 2
	17 616684 SCREW 10 - 1.50 X 40 (NOT SHOWN) 2
	18 616671 FLAT WASHER (NOT SHOWN) 8
	19 616673 LOCK NUT 8 X 1.25 (NOT SHOWN) 4
	20 616693 SCREW 8 - 1.25 X 45 (NOT SHOWN) 4
	21
	22
	23 616513 BED BOX D PLATE WITH LOCKABLE COVER 1

	D-BRAKES_20JUNE2011.pdf
	1 616449 MASTER CYLINDER 1
	2 616462 SPRING 1
	3 616453 FRONT BRAKE LINE KIT 1
	4 616455 REAR BRAKE LINE KIT 1
	5 12416G2 NYLON CLAMP (NOT SHOWN) 22
	6 616592 STEEL FALT WASHER, M8 X 1.25 3
	7 616671 FLAT WASHER 8mm (NOT SHOWN) 1
	8 616715 LOCK NUT, 5/16" X 24 (NOT SHOWN) 2
	9 616716 6mm - 1 X 16 2
	10 616717 LOCK NUT, M6 - 1.00 2
	11 616691 SCREW, 8mm - 1.25 X 25 2
	12 616692 LOCK NUT, 8mm X 1.25 2
	13 21504G1 BRAKE FLUID (NOT SHOWN) AR
	14
	15
	16 616562 BRAKE PEDAL 1
	17 618398 BRAKE CLEVIS 1
	18 616563 BRAKE BOX (NOT SHOWN) 1
	19 616443 PEDAL BOOT (NOT SHOWN) 1
	20 616444 BRAKE PEDAL COVER (NOT SHOWN) 1
	21 616450 BRAKE PAD (NOT SHOWN) 1
	22 75684G01 CRUSH WASHER, BRAKE LINE (NOT SHOWN) 1
	23 616458 BRAKE SWITCH, BONJO BOLT (NOT SHOWN) 1
	24 616459 BRAKE LINE, BONJO BOLT (NOT SHOWN) 1
	25
	26 616564 BRAKE BOX (NOT SHOWN) 1
	27 616453 FRONT BRAKE LINE (NOT SHOWN) 1
	28 616045 BRAKE ROTOR (NOT SHOWN) 1

	E-ELECTRICAL SYSTEM_20JUNE2011.pdf
	1 73231G01 SOLENOID-48VDC-SPNO 2
	2 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE) 1
	3 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE) 1
	4 616198 DRIVER SIDE KEY SWITCH 1
	5 618394 IGNITION KEY 1
	6 616199 RUBBER WASHER, (KEY SWITCH) 1
	7 616179 FRONT MOTOR CABLES (SEPEX) 1
	8 616180 REAR MOTOR CABLES (SEPEX) 1
	9 616181 CONTROLLER CABLES (SEP EX) 1
	10 616196 SWITCH, FORWARD/REVERSE 1
	11 616304 HEADLIGHT SWITCH, (HIGH/LOW) 1
	12 616143 WIRING, BRASS BAR (CONTROLLERS) 1
	13 616142 WIRING, BRASS BAR (SOLENOIDS) 1
	14 00415G2 SCREW, 1/4-20 X 1.25" 3
	15 616691 SILVER SCREW, 8MM - 1.25 X 25 2
	16 616692 LOCK NUT, 8 MM X 1.25 2
	17 31539G1 NYLON CLAMP-15.5 36
	18 17315G3 BUTT SPLICE 4
	19 616678 PAINTED SCREW, #8 X 3/4” 8
	20 616682 FLAT WASHER, 1/4” 3
	21 14390G4 LOCK NUT, 1/4-20 3
	22 616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE) 1
	23 616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE) 1
	24 616678 SCREW PAINTED, #8 X 3/4" 8
	25 31539G1 NYLON CLAMP-15.5 2
	26 616397 BATTERY CLAMP, FRONT XTO 1
	27 70387G01 BATTERY HOLD DOWN-SIDE 2
	28 616396 BATTERY CLAMP, REAR 1
	29 616138 BATTERY CROWN 8
	30 616390 BATTERY CABLE SET 1
	31 616647 BATTERY HOLD DOWN THREADED RODS 8
	32 00544G4 JAM NUT, 5/16 - 24 16
	33 616592 STEEL FLAT WASHER, M8 X 1.25 28
	34 616666 LOCK NUT 8
	35 31539G1 CLAMP-NYLON-15.5 7
	36 616799 BATTERY HOSE 1
	37 31539G1 NYLON CLAMP, 15.5 7
	38 618007 TAIL LIGHT WIRE HARNESS 1
	39 616471 BFS TANK KIT (NOT SHOWN) 1
	40 602632 FUSE 60 AMP MEGA 1
	41 616393 MAIN WIRE HARNESS 1
	42 616801 BATTERY WARNING LABEL 1
	43 616308 FRONT BATTERY TRAY 1
	44 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX) 1
	45 616170 LED HEADLIGHT (NOT SHOWN) 1
	46 616173 RECTANGULAR HEADLIGHT (W/O BRACKET) (NOT SHOWN) 1
	47 616174 BATTERY CHARGE METER 1
	48 616184 SEVCON PCPAK (WITH JUMPER WIRE) (NOT SHOWN) 1
	49 616802 PUSH RIVET (NOT SHOWN) 1
	50 616192 12V POWER OUTLET (W/COVER) 1
	51 616205 RELAY, 12V COIL, 48 VOLT 1
	52 616592 STEEL FLAT WASHER, M8 X 1.25 8
	53 616139 HEADLIGHT BULB 2
	54 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS (NOT SHOWN) 1
	55 616381 LED DOME LIGHT (NOT SHOWN) 2
	56
	57
	58 616475 BATTERY FILL HOSES (NOT SHOWN) 1
	59 616508 3 LED STROBE (WHITE ) (NOT SHOWN) 1
	60 616509 3 LED STROBE (BLUE) (NOT SHOWN) 1
	61 616510 3 LED STROBE (AMBER) (NOT SHOWN) 1
	62 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES (NOT SHOWN) 1
	63 616663 PANEL, SWITCH FACE, SMALL TWO HOLES 1
	64 616708 HEADLIGHT, STANDARD (NOT SHOWN) 2
	65 616742 LED HEADLIGHT SPACER (NOT SHOWN) 1
	66 616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE) (NOT SHOWN) 2
	67 616813 LED HEADLIGHT, ASSY, (DRIVER SIDE) (NOT SHOWN) 2
	68 616815 WIRING (GREY 2-LEAD) (NOT SHOWN) 1
	69
	70 608608 LED DRIVING LIGHT PKG (NOT SHOWN) 1
	71 618619 DASHBOARD COVER, LOCKABLE PKG (NOT SHOWN) 1
	72 616217 BATTERY HOLD DOWN BOLTS (SIDE) (NOT SHOWN) 1
	73 616348 HEADLIGHT BEZEL (DRIVER SIDE) 1
	74 616349 HEADLIGHT BEZEL (PASSENGER SIDE) 1

	G-FRONT SUSPENSION_20June2011.pdf
	1 616031 FRONT STRUT ASSEMBLY, DRIVER SIDE (Includes Items 3, 5 - 31) 1
	2 616033 FRONT STRUT ASSEMBL Y, PASSENGER SIDE (Includes Items 4 - 31) 1
	3 616038 STRUT BASE, DRIVER SIDE 1
	4 616039 STRUT BASE, PASSENGER SIDE 1
	5 616040 STRUT SHOCK, LONG 1
	6 616041 WHEEL BEARING 1
	7 616047 STEERING ARM 1
	8 616056 RETAINING NUT 1
	9 616064 STRUT BALL JOINT 1
	10 616066 BALL JOINT RETAINER 1
	11 616073 STRUT BUMP STOPS 1
	12 616053 STRUT SPRING BASE WASHER 2
	13 616060 STRUT WASHER 1
	14 616592 FLAT WASHER M8 X 1.25 8
	15 616593 LOCK NUT M8 - 1.25 4
	16 616594 SCREW M8 - 1.25 X 60 4
	17 616595 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60 2
	18 616596 HEX HEAD CAP SCREW, 3/8 - 24 X 2/4 (NOT SHOWN) 2
	19 616597 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4 (NOT SHOWN) 2
	20 616051 SNAP RING 1
	21 618346 DUAL RATE SPRING 1
	22 616054 FRONT SPRING CAP 1
	23 616441 BRAKE CALIPER 1
	24 616044 HUB WITH ROTOR STUDS 1
	25 616451 BRAKE CALIPERS MOUNT BRACKET 1
	26 616065 BALL JOINT RETAINER SCREW 2
	27 616061 STRUT NUT 1
	28 616058 STRUT BUSHING (MALE) 1
	29 616057 STRUT BUSHING (FEMALE) 1
	30 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS 2
	31 10389G3 GREASE FITTING 1
	32
	33
	34
	35
	36 616067 FRONT TIE ROD 2
	37 616386 STOPPER STICK, PASSENGER SIDE 1
	38 616387 STOPPER STICK, DRIVER SIDE 1
	39 616106 STEERING GEAR ASSEMBLY 1
	40 616104 STEERING COLUMN 1
	41 616105 STEERING STOP 1
	42 616046 WHEEL SPACER 4
	43 616713 U BOLT, 1/4 - 20 X 1.375 6
	44 616592 STEEL FLAT WASHER, M8 X 1.25 12
	45 616714 LOCK NUT, 1/4 - 20 12
	46 616189 STEERING WHEEL 1
	47 616702 STEERING WHEEL LOCK NUT 1
	48 616194 STEERING WHEEL CENTER CAP 1
	49 616036 BUSHING, (LOWER CONTROL 'A - ARM’) 4
	50 616042 OUTER HUB SPACER (NOT SHOWN) 2
	51 616043 HUB SPACER (NOT SHOWN) 2
	52 616187 STEERING WHEEL ADAPTOR (GRANT) (NOT SHOWN) 1
	53 616188 STEERING WHEEL (GRANT) 1
	54 618620 STEERING WHEEL (GRANT PKG) (NOT SHOWN) 1

	L-SEATING_23june.pdf
	1 616804 SEAT - BENCH ASSEMBLY (Includes Items 2 - 8)) 1
	2 616294 SEAT HANDLE, DRIVER SIDE 1
	3 616295 SEAT HANDLE, PASSENGER SIDE 1
	4 616296 SEAT BENCH, BLACK VINYL 1
	5 71610G01P SEAT HINGE 2
	6 00720G08 SCREW-WD-FP-ZP #12 X 1" 6
	7 616683 M8-1.25X30 8
	8 616374 SEAT, PROP ROD WITH CLIPS 1
	9 616333 REAR FOOT BOARD HANDLE 1
	10 616334 BRACE FOR REAR FOOT BOARD 1
	11 616335 FOOT BOARD 1
	12 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE 1
	13 616551 FLIP SEAT SIDERAILS, DRIVER SIDE 1
	14 616336 DIAGONAL BRACE 2
	15 619758 BACKREST ASSEMBLY (Includes Items 16 - 18) 2
	16 616219 BRACKET, BACKREST 2
	17 616212 BACKREST, FLIP SEAT BLACK 2
	18 616683 SCREW, M8-1.25X30 8
	19 616298 FLIP SEAT STOP 1
	20 616372 SEAT, FLIP COMPLETE BLACK 1
	21 14390G4 1/4-20 LOCK NUT 3
	22 00415G2 1/4-20 X 1.25" SCREW 3
	23 616687 8MM - 1.25X110 2
	24 616697 8 MM 1.25 X 25 SCREW 8
	25 616700 10 MM - 1.50 LOCK NUT 3
	26 616685 3/8 X 1.25 FLAT WASHER 5
	27 616684 10 MM - 1.50 X 40 SCREW 5
	28 616671 8 MM FLAT WASHER 33
	29 616673 8 MM X 1.25 LOCK NUT 32
	30 616693 8 MM - 1.25X 45 SCREW 5
	31 616699 8MM - 1.25 X 75 2
	32 616698 8 MM - 1.25X 90 SCREW 1
	33 616131 BENCH SEAT HINGE (MALE) 1
	34 616132 BENCH SEAT HINGE (FEMALE) 1
	35 616216 REAR CARGO RACK (NOT SHOWN) 1
	36 616250 FLIP SEAT BOARD (UPPER & LOWER) 1
	37 616372 FLIP SEAT KIT ASSEMBLY (NOT SHOWN) 1
	38 616293 SEAT BRACKET (SET) (NOT SHOWN) 1
	39 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK) (NOT SHOWN) 1
	40 618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG (NOT SHOWN) 1

	N-WEATHER PROTECTION_29JUNE2011.pdf
	1 616288 STANDARD ROOF 1
	2 616215 ROOF BASKET 1
	3 616550 ALUMINIUM SLEEVE 2
	4 616656 ALUMINIUM SLEEVE (BOTTOM) 2
	5 616338 FLIP SEAT FRAME 1
	6 616339 REAR ROOF SUPPORT 2
	7 616340 FRONT ROOF SUPPORT 2
	8 616341 BOTTOM RAIL 2
	9 616342 FRONT ROOF BRACE 1
	10 616343 REAR ROOF BRACE 1
	11 616345 ’Z’ LEG 4
	12 616657 PLASTIC STURT PLUG 1.5" 8
	13 616658 PLASTIC STURT PLUG 1.0" 6
	14 616592 STEEL FLAT WASHER, M8 DIN 1.25 4
	15 616853 SHOULDER BUSHING 48
	16 616594 8 MM 1.25 X 50 6
	17 616854 8 MM 1.25 X 100 8
	18 616855 RUBBER WASHER, 8 MM X 19.25MM X 4.7MM 24
	19 616671 FLAT WASHER, 8 MM 42
	20 616673 LOCK NUT, 8 MM X 1.25 20
	21 616698 SCREW, 8 MM - 1.25 X 90 4
	22 616699 SCREW, 8 MM - 1.25 X 75 4
	23 616696 SPACER TBD 2
	24 616697 SCREW, 8 MM X 1.25 10
	25 616673 LOCK NUT, 8 MM X 1.25 22
	26 616693 SCREW, 8 MM - 1.25 X 45 4
	27 616685 FLAT WASHER, 3/8 x 1.25 36
	28 616694 M8 - 1.25 x 110 16
	29 603823 M10 FLAT WASHER, BLACK 16
	30 616696 SPACER TBD 2
	31 616672 SCREW, 8MM - 1.25 x 60 4
	32 616701 RUBBER WASHER, 1.5 OD x .7 2
	33 616337 FLIP SEAT SUPPORT 2
	34 616289 ROOF / RACK MODULE (BONE COLLECTOR) (NOT SHOWN) 1
	35 616291 RUBBER GASKET (ROOF) 1
	36 616315 WINDSHIELD (NOT SHOWN) 1
	37 616318 WINDSHIELD CLIPS (NOT SHOWN) 1
	38 616344 SIDE LOAD BRACE 1
	39 616864 RR CARGO DECK, BLK ALLUMINUM (NOT SHOWN) 1
	40 618600 LEXAN WINDSHIELD (NOT SHOWN) 1
	41 75048G04 SPACER 2

	P-WINCHES_20JUNE2011.pdf
	1 616502 WINCH KIT 1
	2 71055G01 RIVET-3/16X.38 GRIP (NOT SHOWN) 4
	3 616674 M10 - 1.5 X 60 2
	4 616675 LOCK NUTS - M10 2
	5 616676 8 MM - 1.25 X 45 2
	6 616592 STEEL FLAT WASHER, M8 X 1.25 4
	7 616677 LOCK NUTS - M8 2
	8 616655 WINCH SUPPORT WELDMENT 1
	9 616994 METAL SCREW 2
	10 616380 WINCH SOLENOID 1
	11 616072 WINCH BRACKET 1
	12 17315G3 BUTT SPLICE 1

	L-SEATING_23june.pdf
	1 616804 SEAT - BENCH ASSEMBLY (Includes Items 2 - 8)) 1
	2 616294 SEAT HANDLE, DRIVER SIDE 1
	3 616295 SEAT HANDLE, PASSENGER SIDE 1
	4 616296 SEAT BENCH, BLACK VINYL 1
	5 71610G01P SEAT HINGE 2
	6 00720G08 SCREW-WD-FP-ZP #12 X 1" 6
	7 616683 M8-1.25X30 8
	8 616374 SEAT, PROP ROD WITH CLIPS 1
	9 616333 REAR FOOT BOARD HANDLE 1
	10 616334 BRACE FOR REAR FOOT BOARD 1
	11 616335 FOOT BOARD 1
	12 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE 1
	13 616551 FLIP SEAT SIDERAILS, DRIVER SIDE 1
	14 616336 DIAGONAL BRACE 2
	15 619758 BACKREST ASSEMBLY (Includes Items 16 - 18) 2
	16 616219 BRACKET, BACKREST 2
	17 616212 BACKREST, FLIP SEAT BLACK 2
	18 616683 SCREW, M8-1.25X30 8
	19 616298 FLIP SEAT STOP 1
	20 616372 SEAT, FLIP COMPLETE BLACK 1
	21 14390G4 1/4-20 LOCK NUT 3
	22 00415G2 1/4-20 X 1.25" SCREW 3
	23 616687 8MM - 1.25X110 2
	24 616697 8 MM 1.25 X 25 SCREW 8
	25 616700 10 MM - 1.50 LOCK NUT 3
	26 616685 3/8 X 1.25 FLAT WASHER 5
	27 616684 10 MM - 1.50 X 40 SCREW 5
	28 616671 8 MM FLAT WASHER 33
	29 616673 8 MM X 1.25 LOCK NUT 32
	30 616693 8 MM - 1.25X 45 SCREW 5
	31 616699 8MM - 1.25 X 75 2
	32 616698 8 MM - 1.25X 90 SCREW 1
	33 616131 BENCH SEAT HINGE (MALE) 1
	34 616132 BENCH SEAT HINGE (FEMALE) 1
	35 616216 REAR CARGO RACK (NOT SHOWN) 1
	36 616250 FLIP SEAT BOARD (UPPER & LOWER) 1
	37 616372 FLIP SEAT KIT ASSEMBLY (NOT SHOWN) 1
	38 616293 SEAT BRACKET (SET) (NOT SHOWN) 1
	39 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK) (NOT SHOWN) 1
	40 618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG (NOT SHOWN) 1

	Appendix A_29june2011.pdf
	E-Z-GO
	TO
	BAD BOY BUGGIES
	PART NUMBER
	CROSS-REFERENCE GUIDE

	Appendix B_29june2011.pdf
	BAD BOY BUGGIES
	TO
	E-Z-GO
	PART NUMBER
	CROSS-REFERENCE GUIDE
	ACCELERATOR
	35000 616127 ACCELERATOR WITH PIGTAIL
	616595 616595 BOLT
	BATTERY CHARGER
	40081 616148 CHARGER DPI RED PLUG
	40095 616157 CHARGER HARNESS RED PLUG
	40085 616152 CHARGER DUAL PRO
	71055G01 RIVET-3/16X.38 GRIP
	BODY - FRONT
	616781G061 AP FRONT NOSE
	616783G61 AP FRONT NOSE COVER
	616781G062 FRONT NOSE, REAL TREE MAX
	616783G62 FRONT NOSE COVER REALTREE MAX 4
	65010MO 616781G063 FRONT NOSE, MOSSYOAK BREAKUP
	616783G63 FRONT NOSE COVER MOSSYOAK BREAKUP
	65010MOT 616781G064 FRONT NOSE MOSSYOAK TREESTAND
	616783G64 FRONT NOSE COVER MOSSYOAK TREESTAND
	616781G065 FRONT NOSE REALTREE APG
	616783G65 FRONT NOSE COVER REALTREE APG
	616781G066 FRONT NOSE REALTREE MAX 1
	616783G66 FRONT NOSE COVER, REALTREE MAX 1
	20211 617803 FRONT DECAL
	11120568 616720 CHRISTMAS TREE RIVET
	71055G01 RIVET-3/16X.38 GRIP
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	50236 616268 DASH TRAY
	50395 616306 TRAY STOP
	50126 616237 REAR FENDER FLARE, DRIVER SIDE
	50128 616239 REAR FENDER FLARE, PASSENGER SIDE
	619231 FRONT FENDER FLARE, DRIVER SIDE
	619232 FRONT FENDER FLARE, PASSENGER SIDE
	51050 616361 REAR FENDER WELL, DRIVER SIDE
	51060 616362 REAR FENDER WELL, PASSENGER SIDE
	71055G01 RIVET-3/16X.38 GRIP
	63128 31539G1 NYLON CLAMP
	11276-00849 616678 SCREW, #8 X 3/4"
	14390G4 SCREW, 1/4 - 20 X 1.25"
	37018 14390G4 LOCK NUT, 1/4 - 20
	11276-00851 616681 RIVET
	33078 616682 FLAT WASHER 1/4"
	50020 616213 FRONT BASKET
	51011L 616553 FRONT BASKET SUPPORT
	51011R 616554 FRONT BASKET SUPPORT
	11276-00764 616671 FLAT WASHER 8MM
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00783 616699 SCREW 8 - 1.25 X 75
	11276-00776 616673 LOCK NUT 8 X 1.25
	50987 616331 FRONT BUMPER
	50988L 616548 BUMPER BRACE, DRIVER SIDE
	50988R 616549 BUMPER BRACE, PASSENGER SIDE
	11276-00764 616671 FLAT WASHER, 8MM
	11276-00771 616693 SCREW 8 - 1.25 X 45
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00776 616673 LOCK NUT 8 X 1.25
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER
	60002 616369 APRON ALUMINIUM -POLISHED
	60003 616370 APRON BLACK ALUMINIUM
	618614 APRON POLISHED ALUMINIUM PKG
	618615 APRON BLACK ALUMINIUM PKG
	50192BLANK 616529 FRONT NOSE BLANK
	65010BLANK 616726 FRONT NOSE BLANK
	BODY - MIDDLE
	50261 616277 FLOOR MAT
	51040 616359 ROCKER PANEL, DRIVER SIDE
	51030 616355 ROCKER PANEL, PASSENGER SIDE
	90092 616489 DOUBLE ROOF GUN RACK
	90052 616478 DOULE FRONT GUN & BOW GUN RACK
	90092 616489 GUN RACK, DOUBLE OVERHEAD
	50112 616232 LOCKABLE DASH COVER
	616816 INSTRUMENT PANEL
	50510 35968G01 T-HOLE COVER DE
	20212 616086 WARNING LABEL
	50530 616328 SEAT SUPPORT (DRIVER SIDE)
	50520 616327 SEAT SUPPORT (PASSENGER SIDE)
	616802 PUSH RIVETS
	65012 616391 SEAT CONSOLE
	71055G01 RIVET-3/16X.38 GRIP
	11276-00849 616678 PAINTED SCREW, #8 X 3/4"
	11276-00851 616681 RIVET BLACK
	33078 616682 FLAT WASHER
	50110 71151G06 DASHBOARD
	20217 619234 SIDE DECAL
	20219 616650 VIN TAG STICKY (PSA)
	20220 616651 VIN TAG HARD (MECHANICALLY FASTENED)
	BODY - REAR
	616782G061 REAR BODY REALTREE AP
	616782G062 REAR BODY REALTREE MAX 4
	616782G063 REAR BODY MOSSYOAK BREAKUP
	616782G064 REAR BODY MOSSYOAK TREESTAND
	616782G065 REAR BODY REALTREE APG
	616782G066 REAR BODY REALTREE MAX 1
	616533 REAR BODY BLANK
	11120568 616720 CHRISTMAS TREE RIVET
	41033 616668 RIVET
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	90035 616474 BOX BED KIT, BLACK STEEL
	11276-00838 616685 FLAT WASHER, 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER
	11276-00776 616673 LOCK NUT 8 X 1.25
	11276-00771 616693 CREW 8 - 1.25 X 45
	90300 616513 BED BOX D PLATE WITH LOCKABLE COVER
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER 8MM
	11276-00776 616673 LOCK NUT
	11276-00771 616693 SCREW 8 - 1.25 X 45
	BRAKES
	85150 616449 MASTER CYLINDER
	85220 616462 SPRING
	85170 616453 FRONT BRAKE LINE KIT
	85175 616455 REAR BRAKE LINE KIT
	12416G2 NYLON CLAMP
	40357 616665 FLAT WASHER 8mm X 1.25
	616671 FLAT WASHER
	37121 616715 LOCK NUT, 5/16"
	1138564 616716 LOCK NUT, M6 - 1.00
	38616 616691 SCREW, 8mm - 1.25 X 25
	1140163 616692 LOCK NUT, 8mm X 1.25
	616562 BRAKE PEDAL
	618398 BRAKE CLEVIS
	616563 BRAKE BOX
	616443 PEDAL BOOT
	616444 BRAKE PEDAL COVER
	85155 616450 BRAKE PAD
	75684G01 BRAKE LINE CRUSH WASHER
	616458 BRAKE SWITCH, BONJO BOLT
	616459 BRAKE LINE, BONJO BOLT
	616564 BRAKE BOX
	616453 FRONT BRAKE LINE
	616045 BRAKE ROTOR
	PARK BRAKES
	85130 616445 HANDLE
	85135 616446 BRACKET
	85140 616447 CABLE
	85145 616448 BOOT
	39568 616719 SCREWS, M6 - 1 X 25
	40155 616717 LOCK NUT M6 - 1
	423308 616429 BRAKE CABLE CLIPS
	ELECTRICAL SYSTEM
	40030 73231G01 48V DC SOLENOID
	35000 616127 ACCELERATOR WITH PIG TAIL
	616805 TAIL LIGHT ASM DRIVER SIDE MODIFIED
	40167L 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE)
	616806 TAIL LIGHT ASM PASSENGER SIDE MODIFIED
	40167R 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE)
	40196 616179 FRONT MOTOR CABLES (SEPEX)
	40198 616180 REAR MOTOR CABLES (SEPEX)
	40199 616181 CONTROLLER CABLES (SEP EX)
	40277 616196 SWITCH, FORWARD/REVERSE
	40282 616198 KEY, DRIVER SIDE SWITCH
	40073 616143 WIRING, BRASS BAR (CONTROLLERS)
	40072 616142 WIRING, BRASS BAR (SOLENOIDS)
	00415G2 SCREW, 1/4-20 X 1.25"
	38616 616691 SILVER SCREW, 8MM - 1.25 X 25
	1140163 616692 LOCK NUT, 8 MM X 1.25
	63128 31539G1 NYLON CLAMP-15.5
	17315G3 BUTT SPLICES
	11276-00849 616678 PAINTED SCREW, #8 X 3/4”
	33078 616682 FLAT WASHER, 1/4”
	14390G4 LOCK NUT, 1/4-20
	616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE)
	616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE)
	66002 616397 BATTERY CLAMP, FRONT XTO
	70387G01 CLAMP, SIDE BATTERY HOLD
	66001 616396 BATTERY CLAMP, REAR
	40055 616138 BATTERY CROWN
	65011 616390 BATTERY CABLE SET
	50035 616647 BATTERY HOLD DOWN THREADED RODS
	00544G4 JAM NUT, 5/16 - 24
	37021 616666 LOCK NUT
	616799 BATTERY HOSE
	618007 TAIL LIGHT WIRE HARNESS
	90032 616471 BFS TANK KIT
	602632 FUSE 60 AMP MEGA
	65020 616393 MAIN WIRE HARNESS
	40054 616801 BATTERY WARNING LABEL
	50401 616308 FRONT BATTERY TRAY
	40078 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX)
	40162 616170 LED HEADLIGHT
	40175 616173 RECTANGULAR HEADLIGHT (W/O BRACKET)
	40180 616174 BATTERY CHARGE METER
	40255 616184 SEVCON PCPAK (WITH JUMPER WIRE)
	616802 PUSH RIVET
	40272 616192 12V POWER OUTLET (W/COVER)
	40300 616205 RELAY, 12V COIL, 48 VOLT
	40222 616592 STEEL FLAT WASHER, M8 X 1.25
	40060 616139 HEADLIGHT BULB
	63103A 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS
	63021 616381 LED DOME LIGHT
	90036 616475 HOSES ONLY, BATTERY FILL
	90170 616508 3 LED STROBE (WHITE )
	90171 616509 3 LED STROBE (BLUE)
	90172 616510 3 LED STROBE (AMBER)
	50283 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES
	50288 616663 PANEL, SWITCH FACE, SMALL TWO HOLES
	616708 HEADLIGHT, STANDARD
	616742 LED HEADLIGHT SPACER
	616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE)
	616813 LED HEADLIGHT, ASSY, (DRIVER SIDE)
	616815 WIRING (GREY 2-LEAD)
	608608 LED DRIVING LIGHT PKG
	618619 DASHBOARD COVER, LOCKABLE PKG
	50035 616217 BATTERY HOLD DOWN BOLTS
	51021 616348 HEADLIGHT BEZEL (DRIVER SIDE)
	51022 616349 HEADLIGHT BEZEL (PASSENGER SIDE)
	ELECTRONIC SPEED CONTROL
	40130 616165 CONTROLLER
	40199 616181 CONTROLLER HARNESS
	FRONT SUSPENSION
	14000 616031 FRONT STRUT ASSEMBLY, DRIVER SIDE
	14500 616038 STRUT BASE, DRIVER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	85160 616451 BRAKE CALIPERS
	14601 616040 STRUT
	14610 616041 WHEEL BEARING
	14640 616047 STEERING ARM
	14710 616056 SPRING
	14790 616064 STRUT BALL JOINT
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 FLAT WASHER M8 X 1.25
	40163 616593 LOCK NUT M8 - 1.25
	38622 616594 SCREW M8 - 1.25 X 60
	38623 616595 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60
	93833 616596 HEX HEAD CAP SCREW, 3/8 - 24 X 24
	1124224 616597 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4
	14675 616051 SNAP RING
	14781 616063 FRONT SPRING
	14700 616054 FRONT SPRING CAP
	85110 616441 BRAKE CALIPER
	14690 616053 WASHER
	616033 FRONT STRUT ASSEMBLY, PASSENGER SIDE
	616039 STRUT BASE, PASSENGER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	14635 616451 BRAKE CALIPERS MOUNT BRACKET
	14792 616065 BALL JOINT RETAINER SCREW
	14760 616061 STRUT NUT
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	10389G3 GREASE FITTING
	MOTOR
	40185 616175 MOTOR, 4 BRUSH
	40187 616176 MOTOR, 8 BRUSH
	40196 616179 FRONT MOTOR CABLES
	40198 616180 REAR MOTOR CABLES
	AXLE
	14670 616050 CV AXLE ASSEMBLY
	10076 616023 DIFFERENTIAL INDEPENDEN
	AKA372139 616705 BREATHER HOSE
	31539G1 WIRE TIES, 11 INCH BLACK
	608654 LOCK WASHER M10
	10040 616013 CV JOINT BOOT CLAMP (LARGE)
	10045 616014 CV JOINT BOOT CLAMP (SMALL)
	616069M FRONT DIFFERENTIAL CLIP
	616070M REAR DIFFERENTIAL CLIP
	14675 616599 AXLE SNAP RING
	619240 WASHER, CV SHAFT
	619243 CV BOOT
	REAR SUSPENSION
	14010 616032 STRUT ASSEMBLY, DRIVER SIDE REAR
	14030 616034 STRUT ASSEMBLY, PASSENGER SIDE REAR
	14635 616044 HUB W/ROTOR AND STUDS
	14780 616062 REAR SPRING
	85160 616451 BRAKE CALIPERS MOUNT BRACKET
	14601 616040 STRUT SHOCK (LONG)
	14610 616041 WHEEL BEARING
	14640 616047 ALUMINUM STEERING ARM
	14705 616055 REAR SPRING CAP
	14710 616056 RETAINING SPRING NUT
	14790 616064 STRUT BALL JOINT SET (3 PCS)
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 STEEL FLAT WASHER M8 DIN 1.25
	40163 616593 M8-1.25 DIN 985 ZINC LOCK NUT
	121808 616594 8 MM 1.25 X 50
	38623 616595 M8 X 1.25 X 60MM DIN 931
	93833 616596 3/8”-24 X 3/4” SCREW
	1124224 616597 1/4”-20 X 3/4” SCREW
	10389G3 GREASE FITTING
	14675 616051 SNAP RING
	14500 616038 STRUT BASE, DRIVER SIDE
	85100 616439 BRAKE CALIPER, DRIVER SIDE REAR
	14510 616039 STRUT BASE, PASSENGER SIDE
	85105 616440 BRAKE CALIPER, PASSENGER SIDE REAR
	14803 616068 REAR TIE ROD
	14792 616065 BALL JOINT RETAINER SCREW
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	14760 616061 STRUT NUT
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	14802 616068 REAR TIE ROD
	10097 616028 REAR DIFFERENTIAL TIE ROD BRACKET
	14125 616036 BUSHING, (LOWER CONTROL 'A -ARM’)
	14632 616042 OUTER HUB SPACER
	14634 616043 HUB SPACER
	618621 HITCH PKG
	616187 STEERING WHEEL ADAPTOR (GRANT)
	616188 STEERING WHEEL (GRANT)
	618620 STEERING WHEEL (GRANT PKG))
	618621 HITCH PKG
	SEATING
	616804 SEAT - BENCH ASSEMBLY
	50345 616294 SEAT HANDLE, DRIVER SIDE
	50350 616295 SEAT HANDLE, PASSENGER SIDE
	50358 616296 SEAT BENCH, BLACK VINYL
	35052 71610G01P SEAT HINGE
	00720G08 SCREW-WD-FP-ZP #12 X 1"
	38617 616683 M8-1.25X30
	60020 616374 SEAT, PROP ROD WITH CLIPS
	51001 616333 REAR FOOT BOARD HANDLE
	51002 616334 BRACE FOR REAR FOOT BOARD
	51003 616335 FOOT BOARD
	51004L 616551 FLIP SEAT SIDERAILS, DRIVER SIDE
	51004R 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE
	51005 616336 DIAGONAL BRACE
	619758 BACKREST ASSEMBLY
	50047 616219 BRACKET, BACKREST
	50019 616212 BACKREST, FLIP SEAT BLACK
	50365 616298 FLIP SEAT STOP
	60008 616372 SEAT, FLIP COMPLETE BLACK
	00415G2 1/4-20 X 1.25" SCREW
	11276-00783 616687 8MM - 1.25X110
	39116 616697 8 MM 1.25 X 2525 SCREW
	616700 10 MM - 1.50 LOCK NUT
	11276-00838 616685 3/8 X 1.25 FLAT WASHER
	11276-00775 616684 10 MM - 1.50 X 40 SCREW
	11276-00764 616671 8 MM FLAT WASHER
	11276-00776 616673 8 MM X 1.25 LOCK NUT
	11276-00771 616693 8 MM -1.25X 45 SCREW
	11276-00783 616699 8MM - 1.25 X 75
	11276-00773 616698 8 MM - 1.25X 90 SCREW
	35052 616131 BENCH SEAT HINGE (MALE)
	35053 616132 BENCH SEAT HINGE (FEMALE)
	50032 616216 REAR CARGO RACK
	50150 616250 FLIP SEAT BOARD (UPPER & LOWER)
	616372 FLIP SEAT KIT ASSEMBLY
	616293 SEAT BRACKET (SET)
	90144 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK)
	35053 602558 PLATE (HINGE SEAT)
	618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG
	WHEELS AND TIRES
	33800 616745 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, DRIVER SIDE
	33810 616746 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, PASSENGER SIDE
	10035 616012 DUST CAP
	616099 LUG NUT 1/2 X 20
	616825 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	616824 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	616823 BLACK ALUMINIUM LUG NUT
	33790 616829 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	33795 616828 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	605310 CHROME LUG NUT
	10035 616012 DUST CAP
	14723G1 LUG NUT, 1/2 - 20
	616823 BLACK ALUMINIUM LUG NUT
	605310 CHROME LUG NUT
	WEATHER PROTECTION
	50312 616288 STANDARD ROOF
	50030 616215 ROOF BASKET
	50999 616550 ALUMINIUM SLEEVE
	616656 ALUMINIUM SLEEVE, BOTTOM
	51008 616339 REAR ROOF SUPPORT
	51009 616340 FRONT ROOF SUPPORT
	51010 616341 BOTTOM RAIL
	51012 616342 FRONT ROOF BRACE
	51013 616343 REAR ROOF BRACE
	51016 616345 ’Z’ LEG
	616657 PLASTIC STURT PLUG 1.5"
	616658 PLASTIC STURT PLUG 1.0"
	616853 SHOULDER BUSHING
	38629 616854 8 MM 1.25 X 100
	11276-00853 616855 8 MM ID-19 OD-25
	50360 616696 SPACER TBD
	121815 616694 M8 - 1.25 x 110
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER TBD
	11276-00772 616672 SCREW, 8MM - 1.25 x 60
	11276-00810 616701 RUBBER WASHER, 1.5 OD x.7
	51006 616337 FLIP SEAT SUPPORT
	51007 616338 FLIP SEAT FRAME
	50313 616289 ROOF / RACK MODULE (BONE COLLECTOR)
	50320 616291 RUBBER GASKET (ROOF)
	50427 616315 WINDSHIELD
	50432 616318 WINDSHIELD CLIPS
	50520 616327 SEAT SUPPORT (DRIVER SIDE)
	50530 616328 SEAT SUPPORT (PASSENGER SIDE)
	51014 616344 SIDE LOAD BRACE
	616864 RR CARGO DECK, BLK ALLUMINUM
	618600 LEXAN WINDSHIELD
	75048G04 SPACER
	WINCHES
	14850 616655 WINCH SUPPORT WELDMENT
	71055G01 RIVET-3/16X.38 GRIP
	39625 616674 M10 - 1.5 X 60
	38620 616676 8 MM - 1.25 X 45
	40357 616665 8 MM X 1.25 FLAT WASHER
	37024 616677 LOCK NUTS - M8
	616655 WINCH SUPPORT WELDMENT
	616994 METAL SCREW
	17315G3 BUTT SPLICE
	63013 616380 WINCH SOLENOID
	14850 616072 WINCH BRACKET


	Appendix B_29june2011.pdf
	BAD BOY BUGGIES
	TO
	E-Z-GO
	PART NUMBER
	CROSS-REFERENCE GUIDE
	ACCELERATOR
	35000 616127 ACCELERATOR WITH PIGTAIL
	616595 616595 BOLT
	BATTERY CHARGER
	40081 616148 CHARGER DPI RED PLUG
	40095 616157 CHARGER HARNESS RED PLUG
	40085 616152 CHARGER DUAL PRO
	71055G01 RIVET-3/16X.38 GRIP
	BODY - FRONT
	616781G061 AP FRONT NOSE
	616783G61 AP FRONT NOSE COVER
	616781G062 FRONT NOSE, REAL TREE MAX
	616783G62 FRONT NOSE COVER REALTREE MAX 4
	65010MO 616781G063 FRONT NOSE, MOSSYOAK BREAKUP
	616783G63 FRONT NOSE COVER MOSSYOAK BREAKUP
	65010MOT 616781G064 FRONT NOSE MOSSYOAK TREESTAND
	616783G64 FRONT NOSE COVER MOSSYOAK TREESTAND
	616781G065 FRONT NOSE REALTREE APG
	616783G65 FRONT NOSE COVER REALTREE APG
	616781G066 FRONT NOSE REALTREE MAX 1
	616783G66 FRONT NOSE COVER, REALTREE MAX 1
	20211 617803 FRONT DECAL
	11120568 616720 CHRISTMAS TREE RIVET
	71055G01 RIVET-3/16X.38 GRIP
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	50236 616268 DASH TRAY
	50395 616306 TRAY STOP
	50126 616237 REAR FENDER FLARE, DRIVER SIDE
	50128 616239 REAR FENDER FLARE, PASSENGER SIDE
	619231 FRONT FENDER FLARE, DRIVER SIDE
	619232 FRONT FENDER FLARE, PASSENGER SIDE
	51050 616361 REAR FENDER WELL, DRIVER SIDE
	51060 616362 REAR FENDER WELL, PASSENGER SIDE
	71055G01 RIVET-3/16X.38 GRIP
	63128 31539G1 NYLON CLAMP
	11276-00849 616678 SCREW, #8 X 3/4"
	14390G4 SCREW, 1/4 - 20 X 1.25"
	37018 14390G4 LOCK NUT, 1/4 - 20
	11276-00851 616681 RIVET
	33078 616682 FLAT WASHER 1/4"
	50020 616213 FRONT BASKET
	51011L 616553 FRONT BASKET SUPPORT
	51011R 616554 FRONT BASKET SUPPORT
	11276-00764 616671 FLAT WASHER 8MM
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00783 616699 SCREW 8 - 1.25 X 75
	11276-00776 616673 LOCK NUT 8 X 1.25
	50987 616331 FRONT BUMPER
	50988L 616548 BUMPER BRACE, DRIVER SIDE
	50988R 616549 BUMPER BRACE, PASSENGER SIDE
	11276-00764 616671 FLAT WASHER, 8MM
	11276-00771 616693 SCREW 8 - 1.25 X 45
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00776 616673 LOCK NUT 8 X 1.25
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER
	60002 616369 APRON ALUMINIUM -POLISHED
	60003 616370 APRON BLACK ALUMINIUM
	618614 APRON POLISHED ALUMINIUM PKG
	618615 APRON BLACK ALUMINIUM PKG
	50192BLANK 616529 FRONT NOSE BLANK
	65010BLANK 616726 FRONT NOSE BLANK
	BODY - MIDDLE
	50261 616277 FLOOR MAT
	51040 616359 ROCKER PANEL, DRIVER SIDE
	51030 616355 ROCKER PANEL, PASSENGER SIDE
	90092 616489 DOUBLE ROOF GUN RACK
	90052 616478 DOULE FRONT GUN & BOW GUN RACK
	90092 616489 GUN RACK, DOUBLE OVERHEAD
	50112 616232 LOCKABLE DASH COVER
	616816 INSTRUMENT PANEL
	50510 35968G01 T-HOLE COVER DE
	20212 616086 WARNING LABEL
	50530 616328 SEAT SUPPORT (DRIVER SIDE)
	50520 616327 SEAT SUPPORT (PASSENGER SIDE)
	616802 PUSH RIVETS
	65012 616391 SEAT CONSOLE
	71055G01 RIVET-3/16X.38 GRIP
	11276-00849 616678 PAINTED SCREW, #8 X 3/4"
	11276-00851 616681 RIVET BLACK
	33078 616682 FLAT WASHER
	50110 71151G06 DASHBOARD
	20217 619234 SIDE DECAL
	20219 616650 VIN TAG STICKY (PSA)
	20220 616651 VIN TAG HARD (MECHANICALLY FASTENED)
	BODY - REAR
	616782G061 REAR BODY REALTREE AP
	616782G062 REAR BODY REALTREE MAX 4
	616782G063 REAR BODY MOSSYOAK BREAKUP
	616782G064 REAR BODY MOSSYOAK TREESTAND
	616782G065 REAR BODY REALTREE APG
	616782G066 REAR BODY REALTREE MAX 1
	616533 REAR BODY BLANK
	11120568 616720 CHRISTMAS TREE RIVET
	41033 616668 RIVET
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	90035 616474 BOX BED KIT, BLACK STEEL
	11276-00838 616685 FLAT WASHER, 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER
	11276-00776 616673 LOCK NUT 8 X 1.25
	11276-00771 616693 CREW 8 - 1.25 X 45
	90300 616513 BED BOX D PLATE WITH LOCKABLE COVER
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER 8MM
	11276-00776 616673 LOCK NUT
	11276-00771 616693 SCREW 8 - 1.25 X 45
	BRAKES
	85150 616449 MASTER CYLINDER
	85220 616462 SPRING
	85170 616453 FRONT BRAKE LINE KIT
	85175 616455 REAR BRAKE LINE KIT
	12416G2 NYLON CLAMP
	40357 616665 FLAT WASHER 8mm X 1.25
	616671 FLAT WASHER
	37121 616715 LOCK NUT, 5/16"
	1138564 616716 LOCK NUT, M6 - 1.00
	38616 616691 SCREW, 8mm - 1.25 X 25
	1140163 616692 LOCK NUT, 8mm X 1.25
	616562 BRAKE PEDAL
	618398 BRAKE CLEVIS
	616563 BRAKE BOX
	616443 PEDAL BOOT
	616444 BRAKE PEDAL COVER
	85155 616450 BRAKE PAD
	75684G01 BRAKE LINE CRUSH WASHER
	616458 BRAKE SWITCH, BONJO BOLT
	616459 BRAKE LINE, BONJO BOLT
	616564 BRAKE BOX
	616453 FRONT BRAKE LINE
	616045 BRAKE ROTOR
	PARK BRAKES
	85130 616445 HANDLE
	85135 616446 BRACKET
	85140 616447 CABLE
	85145 616448 BOOT
	39568 616719 SCREWS, M6 - 1 X 25
	40155 616717 LOCK NUT M6 - 1
	423308 616429 BRAKE CABLE CLIPS
	ELECTRICAL SYSTEM
	40030 73231G01 48V DC SOLENOID
	35000 616127 ACCELERATOR WITH PIG TAIL
	616805 TAIL LIGHT ASM DRIVER SIDE MODIFIED
	40167L 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE)
	616806 TAIL LIGHT ASM PASSENGER SIDE MODIFIED
	40167R 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE)
	40196 616179 FRONT MOTOR CABLES (SEPEX)
	40198 616180 REAR MOTOR CABLES (SEPEX)
	40199 616181 CONTROLLER CABLES (SEP EX)
	40277 616196 SWITCH, FORWARD/REVERSE
	40282 616198 KEY, DRIVER SIDE SWITCH
	40073 616143 WIRING, BRASS BAR (CONTROLLERS)
	40072 616142 WIRING, BRASS BAR (SOLENOIDS)
	00415G2 SCREW, 1/4-20 X 1.25"
	38616 616691 SILVER SCREW, 8MM - 1.25 X 25
	1140163 616692 LOCK NUT, 8 MM X 1.25
	63128 31539G1 NYLON CLAMP-15.5
	17315G3 BUTT SPLICES
	11276-00849 616678 PAINTED SCREW, #8 X 3/4”
	33078 616682 FLAT WASHER, 1/4”
	14390G4 LOCK NUT, 1/4-20
	616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE)
	616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE)
	66002 616397 BATTERY CLAMP, FRONT XTO
	70387G01 CLAMP, SIDE BATTERY HOLD
	66001 616396 BATTERY CLAMP, REAR
	40055 616138 BATTERY CROWN
	65011 616390 BATTERY CABLE SET
	50035 616647 BATTERY HOLD DOWN THREADED RODS
	00544G4 JAM NUT, 5/16 - 24
	37021 616666 LOCK NUT
	616799 BATTERY HOSE
	618007 TAIL LIGHT WIRE HARNESS
	90032 616471 BFS TANK KIT
	602632 FUSE 60 AMP MEGA
	65020 616393 MAIN WIRE HARNESS
	40054 616801 BATTERY WARNING LABEL
	50401 616308 FRONT BATTERY TRAY
	40078 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX)
	40162 616170 LED HEADLIGHT
	40175 616173 RECTANGULAR HEADLIGHT (W/O BRACKET)
	40180 616174 BATTERY CHARGE METER
	40255 616184 SEVCON PCPAK (WITH JUMPER WIRE)
	616802 PUSH RIVET
	40272 616192 12V POWER OUTLET (W/COVER)
	40300 616205 RELAY, 12V COIL, 48 VOLT
	40222 616592 STEEL FLAT WASHER, M8 X 1.25
	40060 616139 HEADLIGHT BULB
	63103A 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS
	63021 616381 LED DOME LIGHT
	90036 616475 HOSES ONLY, BATTERY FILL
	90170 616508 3 LED STROBE (WHITE )
	90171 616509 3 LED STROBE (BLUE)
	90172 616510 3 LED STROBE (AMBER)
	50283 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES
	50288 616663 PANEL, SWITCH FACE, SMALL TWO HOLES
	616708 HEADLIGHT, STANDARD
	616742 LED HEADLIGHT SPACER
	616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE)
	616813 LED HEADLIGHT, ASSY, (DRIVER SIDE)
	616815 WIRING (GREY 2-LEAD)
	608608 LED DRIVING LIGHT PKG
	618619 DASHBOARD COVER, LOCKABLE PKG
	50035 616217 BATTERY HOLD DOWN BOLTS
	51021 616348 HEADLIGHT BEZEL (DRIVER SIDE)
	51022 616349 HEADLIGHT BEZEL (PASSENGER SIDE)
	ELECTRONIC SPEED CONTROL
	40130 616165 CONTROLLER
	40199 616181 CONTROLLER HARNESS
	FRONT SUSPENSION
	14000 616031 FRONT STRUT ASSEMBLY, DRIVER SIDE
	14500 616038 STRUT BASE, DRIVER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	85160 616451 BRAKE CALIPERS
	14601 616040 STRUT
	14610 616041 WHEEL BEARING
	14640 616047 STEERING ARM
	14710 616056 SPRING
	14790 616064 STRUT BALL JOINT
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 FLAT WASHER M8 X 1.25
	40163 616593 LOCK NUT M8 - 1.25
	38622 616594 SCREW M8 - 1.25 X 60
	38623 616595 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60
	93833 616596 HEX HEAD CAP SCREW, 3/8 - 24 X 24
	1124224 616597 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4
	14675 616051 SNAP RING
	14781 616063 FRONT SPRING
	14700 616054 FRONT SPRING CAP
	85110 616441 BRAKE CALIPER
	14690 616053 WASHER
	616033 FRONT STRUT ASSEMBLY, PASSENGER SIDE
	616039 STRUT BASE, PASSENGER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	14635 616451 BRAKE CALIPERS MOUNT BRACKET
	14792 616065 BALL JOINT RETAINER SCREW
	14760 616061 STRUT NUT
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	10389G3 GREASE FITTING
	MOTOR
	40185 616175 MOTOR, 4 BRUSH
	40187 616176 MOTOR, 8 BRUSH
	40196 616179 FRONT MOTOR CABLES
	40198 616180 REAR MOTOR CABLES
	AXLE
	14670 616050 CV AXLE ASSEMBLY
	10076 616023 DIFFERENTIAL INDEPENDEN
	AKA372139 616705 BREATHER HOSE
	31539G1 WIRE TIES, 11 INCH BLACK
	608654 LOCK WASHER M10
	10040 616013 CV JOINT BOOT CLAMP (LARGE)
	10045 616014 CV JOINT BOOT CLAMP (SMALL)
	616069M FRONT DIFFERENTIAL CLIP
	616070M REAR DIFFERENTIAL CLIP
	14675 616599 AXLE SNAP RING
	619240 WASHER, CV SHAFT
	619243 CV BOOT
	REAR SUSPENSION
	14010 616032 STRUT ASSEMBLY, DRIVER SIDE REAR
	14030 616034 STRUT ASSEMBLY, PASSENGER SIDE REAR
	14635 616044 HUB W/ROTOR AND STUDS
	14780 616062 REAR SPRING
	85160 616451 BRAKE CALIPERS MOUNT BRACKET
	14601 616040 STRUT SHOCK (LONG)
	14610 616041 WHEEL BEARING
	14640 616047 ALUMINUM STEERING ARM
	14705 616055 REAR SPRING CAP
	14710 616056 RETAINING SPRING NUT
	14790 616064 STRUT BALL JOINT SET (3 PCS)
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 STEEL FLAT WASHER M8 DIN 1.25
	40163 616593 M8-1.25 DIN 985 ZINC LOCK NUT
	121808 616594 8 MM 1.25 X 50
	38623 616595 M8 X 1.25 X 60MM DIN 931
	93833 616596 3/8”-24 X 3/4” SCREW
	1124224 616597 1/4”-20 X 3/4” SCREW
	10389G3 GREASE FITTING
	14675 616051 SNAP RING
	14500 616038 STRUT BASE, DRIVER SIDE
	85100 616439 BRAKE CALIPER, DRIVER SIDE REAR
	14510 616039 STRUT BASE, PASSENGER SIDE
	85105 616440 BRAKE CALIPER, PASSENGER SIDE REAR
	14803 616068 REAR TIE ROD
	14792 616065 BALL JOINT RETAINER SCREW
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	14760 616061 STRUT NUT
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	14802 616068 REAR TIE ROD
	10097 616028 REAR DIFFERENTIAL TIE ROD BRACKET
	14125 616036 BUSHING, (LOWER CONTROL 'A -ARM’)
	14632 616042 OUTER HUB SPACER
	14634 616043 HUB SPACER
	618621 HITCH PKG
	616187 STEERING WHEEL ADAPTOR (GRANT)
	616188 STEERING WHEEL (GRANT)
	618620 STEERING WHEEL (GRANT PKG))
	618621 HITCH PKG
	SEATING
	616804 SEAT - BENCH ASSEMBLY
	50345 616294 SEAT HANDLE, DRIVER SIDE
	50350 616295 SEAT HANDLE, PASSENGER SIDE
	50358 616296 SEAT BENCH, BLACK VINYL
	35052 71610G01P SEAT HINGE
	00720G08 SCREW-WD-FP-ZP #12 X 1"
	38617 616683 M8-1.25X30
	60020 616374 SEAT, PROP ROD WITH CLIPS
	51001 616333 REAR FOOT BOARD HANDLE
	51002 616334 BRACE FOR REAR FOOT BOARD
	51003 616335 FOOT BOARD
	51004L 616551 FLIP SEAT SIDERAILS, DRIVER SIDE
	51004R 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE
	51005 616336 DIAGONAL BRACE
	619758 BACKREST ASSEMBLY
	50047 616219 BRACKET, BACKREST
	50019 616212 BACKREST, FLIP SEAT BLACK
	50365 616298 FLIP SEAT STOP
	60008 616372 SEAT, FLIP COMPLETE BLACK
	00415G2 1/4-20 X 1.25" SCREW
	11276-00783 616687 8MM - 1.25X110
	39116 616697 8 MM 1.25 X 2525 SCREW
	616700 10 MM - 1.50 LOCK NUT
	11276-00838 616685 3/8 X 1.25 FLAT WASHER
	11276-00775 616684 10 MM - 1.50 X 40 SCREW
	11276-00764 616671 8 MM FLAT WASHER
	11276-00776 616673 8 MM X 1.25 LOCK NUT
	11276-00771 616693 8 MM -1.25X 45 SCREW
	11276-00783 616699 8MM - 1.25 X 75
	11276-00773 616698 8 MM - 1.25X 90 SCREW
	35052 616131 BENCH SEAT HINGE (MALE)
	35053 616132 BENCH SEAT HINGE (FEMALE)
	50032 616216 REAR CARGO RACK
	50150 616250 FLIP SEAT BOARD (UPPER & LOWER)
	616372 FLIP SEAT KIT ASSEMBLY
	616293 SEAT BRACKET (SET)
	90144 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK)
	35053 602558 PLATE (HINGE SEAT)
	618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG
	WHEELS AND TIRES
	33800 616745 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, DRIVER SIDE
	33810 616746 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, PASSENGER SIDE
	10035 616012 DUST CAP
	616099 LUG NUT 1/2 X 20
	616825 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	616824 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	616823 BLACK ALUMINIUM LUG NUT
	33790 616829 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	33795 616828 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	605310 CHROME LUG NUT
	10035 616012 DUST CAP
	14723G1 LUG NUT, 1/2 - 20
	616823 BLACK ALUMINIUM LUG NUT
	605310 CHROME LUG NUT
	WEATHER PROTECTION
	50312 616288 STANDARD ROOF
	50030 616215 ROOF BASKET
	50999 616550 ALUMINIUM SLEEVE
	616656 ALUMINIUM SLEEVE, BOTTOM
	51008 616339 REAR ROOF SUPPORT
	51009 616340 FRONT ROOF SUPPORT
	51010 616341 BOTTOM RAIL
	51012 616342 FRONT ROOF BRACE
	51013 616343 REAR ROOF BRACE
	51016 616345 ’Z’ LEG
	616657 PLASTIC STURT PLUG 1.5"
	616658 PLASTIC STURT PLUG 1.0"
	616853 SHOULDER BUSHING
	38629 616854 8 MM 1.25 X 100
	11276-00853 616855 8 MM ID-19 OD-25
	50360 616696 SPACER TBD
	121815 616694 M8 - 1.25 x 110
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER TBD
	11276-00772 616672 SCREW, 8MM - 1.25 x 60
	11276-00810 616701 RUBBER WASHER, 1.5 OD x.7
	51006 616337 FLIP SEAT SUPPORT
	51007 616338 FLIP SEAT FRAME
	50313 616289 ROOF / RACK MODULE (BONE COLLECTOR)
	50320 616291 RUBBER GASKET (ROOF)
	50427 616315 WINDSHIELD
	50432 616318 WINDSHIELD CLIPS
	50520 616327 SEAT SUPPORT (DRIVER SIDE)
	50530 616328 SEAT SUPPORT (PASSENGER SIDE)
	51014 616344 SIDE LOAD BRACE
	616864 RR CARGO DECK, BLK ALLUMINUM
	618600 LEXAN WINDSHIELD
	75048G04 SPACER
	WINCHES
	14850 616655 WINCH SUPPORT WELDMENT
	71055G01 RIVET-3/16X.38 GRIP
	39625 616674 M10 - 1.5 X 60
	38620 616676 8 MM - 1.25 X 45
	40357 616665 8 MM X 1.25 FLAT WASHER
	37024 616677 LOCK NUTS - M8
	616655 WINCH SUPPORT WELDMENT
	616994 METAL SCREW
	17315G3 BUTT SPLICE
	63013 616380 WINCH SOLENOID
	14850 616072 WINCH BRACKET


	Appendix B.pdf
	BAD BOY BUGGIES
	TO
	E-Z-GO
	PART NUMBER
	CROSS-REFERENCE GUIDE
	ACCELERATOR
	35000 616127 ACCELERATOR WITH PIGTAIL
	616595 616595 BOLT
	BATTERY CHARGER
	40081 616148 CHARGER DPI RED PLUG
	40095 616157 CHARGER HARNESS RED PLUG
	40085 616152 CHARGER DUAL PRO
	71055G01 RIVET-3/16X.38 GRIP
	BODY - FRONT
	616781G061 AP FRONT NOSE
	616783G61 AP FRONT NOSE COVER
	616781G062 FRONT NOSE, REAL TREE MAX
	616783G62 FRONT NOSE COVER REALTREE MAX 4
	65010MO 616781G063 FRONT NOSE, MOSSYOAK BREAKUP
	616783G63 FRONT NOSE COVER MOSSYOAK BREAKUP
	65010MOT 616781G064 FRONT NOSE MOSSYOAK TREESTAND
	616783G64 FRONT NOSE COVER MOSSYOAK TREESTAND
	616781G065 FRONT NOSE REALTREE APG
	616783G65 FRONT NOSE COVER REALTREE APG
	616781G066 FRONT NOSE REALTREE MAX 1
	616783G66 FRONT NOSE COVER, REALTREE MAX 1
	20211 617803 FRONT DECAL
	11120568 616720 CHRISTMAS TREE RIVET
	71055G01 RIVET-3/16X.38 GRIP
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	50236 616268 DASH TRAY
	50395 616306 TRAY STOP
	50126 616237 REAR FENDER FLARE, DRIVER SIDE
	50128 616239 REAR FENDER FLARE, PASSENGER SIDE
	619231 FRONT FENDER FLARE, DRIVER SIDE
	619232 FRONT FENDER FLARE, PASSENGER SIDE
	51050 616361 REAR FENDER WELL, DRIVER SIDE
	51060 616362 REAR FENDER WELL, PASSENGER SIDE
	71055G01 RIVET-3/16X.38 GRIP
	63128 31539G1 NYLON CLAMP
	11276-00849 616678 SCREW, #8 X 3/4"
	14390G4 SCREW, 1/4 - 20 X 1.25"
	37018 14390G4 LOCK NUT, 1/4 - 20
	11276-00851 616681 RIVET
	33078 616682 FLAT WASHER 1/4"
	50020 616213 FRONT BASKET
	51011L 616553 FRONT BASKET SUPPORT
	51011R 616554 FRONT BASKET SUPPORT
	11276-00764 616671 FLAT WASHER 8MM
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00783 616699 SCREW 8 - 1.25 X 75
	11276-00776 616673 LOCK NUT 8 X 1.25
	50987 616331 FRONT BUMPER
	50988L 616548 BUMPER BRACE, DRIVER SIDE
	50988R 616549 BUMPER BRACE, PASSENGER SIDE
	11276-00764 616671 FLAT WASHER, 8MM
	11276-00771 616693 SCREW 8 - 1.25 X 45
	11276-00772 616672 SCREW 8 - 1.25 X 60
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00776 616673 LOCK NUT 8 X 1.25
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER
	60002 616369 APRON ALUMINIUM -POLISHED
	60003 616370 APRON BLACK ALUMINIUM
	618614 APRON POLISHED ALUMINIUM PKG
	618615 APRON BLACK ALUMINIUM PKG
	50192BLANK 616529 FRONT NOSE BLANK
	65010BLANK 616726 FRONT NOSE BLANK
	BODY - MIDDLE
	50261 616277 FLOOR MAT
	51040 616359 ROCKER PANEL, DRIVER SIDE
	51030 616355 ROCKER PANEL, PASSENGER SIDE
	90092 616489 DOUBLE ROOF GUN RACK
	90052 616478 DOULE FRONT GUN & BOW GUN RACK
	90092 616489 GUN RACK, DOUBLE OVERHEAD
	50112 616232 LOCKABLE DASH COVER
	616816 INSTRUMENT PANEL
	50510 35968G01 T-HOLE COVER DE
	20212 616086 WARNING LABEL
	50530 616328 SEAT SUPPORT (DRIVER SIDE)
	50520 616327 SEAT SUPPORT (PASSENGER SIDE)
	616802 PUSH RIVETS
	65012 616391 SEAT CONSOLE
	71055G01 RIVET-3/16X.38 GRIP
	11276-00849 616678 PAINTED SCREW, #8 X 3/4"
	11276-00851 616681 RIVET BLACK
	33078 616682 FLAT WASHER
	50110 71151G06 DASHBOARD
	20217 619234 SIDE DECAL
	20219 616650 VIN TAG STICKY (PSA)
	20220 616651 VIN TAG HARD (MECHANICALLY FASTENED)
	BODY - REAR
	616782G061 REAR BODY REALTREE AP
	616782G062 REAR BODY REALTREE MAX 4
	616782G063 REAR BODY MOSSYOAK BREAKUP
	616782G064 REAR BODY MOSSYOAK TREESTAND
	616782G065 REAR BODY REALTREE APG
	616782G066 REAR BODY REALTREE MAX 1
	616533 REAR BODY BLANK
	11120568 616720 CHRISTMAS TREE RIVET
	41033 616668 RIVET
	33078 616682 FLAT WASHER 1/4"
	11276-00851 616681 BLACK RIVET
	90035 616474 BOX BED KIT, BLACK STEEL
	11276-00838 616685 FLAT WASHER, 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER
	11276-00776 616673 LOCK NUT 8 X 1.25
	11276-00771 616693 CREW 8 - 1.25 X 45
	90300 616513 BED BOX D PLATE WITH LOCKABLE COVER
	11276-00838 616685 FLAT WASHER 3/8 X 1.25
	11276-00775 616684 SCREW 10 - 1.50 X 40
	11276-00764 616671 FLAT WASHER 8MM
	11276-00776 616673 LOCK NUT
	11276-00771 616693 SCREW 8 - 1.25 X 45
	BRAKES
	85150 616449 MASTER CYLINDER
	85220 616462 SPRING
	85170 616453 FRONT BRAKE LINE KIT
	85175 616455 REAR BRAKE LINE KIT
	12416G2 NYLON CLAMP
	40357 616665 FLAT WASHER 8mm X 1.25
	616671 FLAT WASHER
	37121 616715 LOCK NUT, 5/16"
	1138564 616716 LOCK NUT, M6 - 1.00
	38616 616691 SCREW, 8mm - 1.25 X 25
	1140163 616692 LOCK NUT, 8mm X 1.25
	616562 BRAKE PEDAL
	618398 BRAKE CLEVIS
	616563 BRAKE BOX
	616443 PEDAL BOOT
	616444 BRAKE PEDAL COVER
	85155 616450 BRAKE PAD
	75684G01 BRAKE LINE CRUSH WASHER
	616458 BRAKE SWITCH, BONJO BOLT
	616459 BRAKE LINE, BONJO BOLT
	616564 BRAKE BOX
	616453 FRONT BRAKE LINE
	616045 BRAKE ROTOR
	PARK BRAKES
	85130 616445 HANDLE
	85135 616446 BRACKET
	85140 616447 CABLE
	85145 616448 BOOT
	39568 616719 SCREWS, M6 - 1 X 25
	40155 616717 LOCK NUT M6 - 1
	423308 616429 BRAKE CABLE CLIPS
	ELECTRICAL SYSTEM
	40030 73231G01 48V DC SOLENOID
	35000 616127 ACCELERATOR WITH PIG TAIL
	616805 TAIL LIGHT ASM DRIVER SIDE MODIFIED
	40167L 616514 TAIL LIGHT ASSEMBLY (DRIVER SIDE)
	616806 TAIL LIGHT ASM PASSENGER SIDE MODIFIED
	40167R 616515 TAIL LIGHT ASSEMBLY (PASSENGER SIDE)
	40196 616179 FRONT MOTOR CABLES (SEPEX)
	40198 616180 REAR MOTOR CABLES (SEPEX)
	40199 616181 CONTROLLER CABLES (SEP EX)
	40277 616196 SWITCH, FORWARD/REVERSE
	40282 616198 KEY, DRIVER SIDE SWITCH
	40073 616143 WIRING, BRASS BAR (CONTROLLERS)
	40072 616142 WIRING, BRASS BAR (SOLENOIDS)
	00415G2 SCREW, 1/4-20 X 1.25"
	38616 616691 SILVER SCREW, 8MM - 1.25 X 25
	1140163 616692 LOCK NUT, 8 MM X 1.25
	63128 31539G1 NYLON CLAMP-15.5
	17315G3 BUTT SPLICES
	11276-00849 616678 PAINTED SCREW, #8 X 3/4”
	33078 616682 FLAT WASHER, 1/4”
	14390G4 LOCK NUT, 1/4-20
	616169 HEADLIGHT ASSEMBLY, (DRIVER SIDE)
	616809 HEADLIGHT ASSEMBLY, (PASSENGER SIDE)
	66002 616397 BATTERY CLAMP, FRONT XTO
	70387G01 CLAMP, SIDE BATTERY HOLD
	66001 616396 BATTERY CLAMP, REAR
	40055 616138 BATTERY CROWN
	65011 616390 BATTERY CABLE SET
	50035 616647 BATTERY HOLD DOWN THREADED RODS
	00544G4 JAM NUT, 5/16 - 24
	37021 616666 LOCK NUT
	616799 BATTERY HOSE
	618007 TAIL LIGHT WIRE HARNESS
	90032 616471 BFS TANK KIT
	602632 FUSE 60 AMP MEGA
	65020 616393 MAIN WIRE HARNESS
	40054 616801 BATTERY WARNING LABEL
	50401 616308 FRONT BATTERY TRAY
	40078 616146 BATTERY CABLES TO CONTROLLER (2 WIRES - SEPEX)
	40162 616170 LED HEADLIGHT
	40175 616173 RECTANGULAR HEADLIGHT (W/O BRACKET)
	40180 616174 BATTERY CHARGE METER
	40255 616184 SEVCON PCPAK (WITH JUMPER WIRE)
	616802 PUSH RIVET
	40272 616192 12V POWER OUTLET (W/COVER)
	40300 616205 RELAY, 12V COIL, 48 VOLT
	40222 616592 STEEL FLAT WASHER, M8 X 1.25
	40060 616139 HEADLIGHT BULB
	63103A 618397 PROGRAMMING PLUG FOR SEVCON CONTROLLERS
	63021 616381 LED DOME LIGHT
	90036 616475 HOSES ONLY, BATTERY FILL
	90170 616508 3 LED STROBE (WHITE )
	90171 616509 3 LED STROBE (BLUE)
	90172 616510 3 LED STROBE (AMBER)
	50283 616660 PANEL, SWITCH FACE, LARGE, THREE HOLES
	50288 616663 PANEL, SWITCH FACE, SMALL TWO HOLES
	616708 HEADLIGHT, STANDARD
	616742 LED HEADLIGHT SPACER
	616812 LED HEADLIGHT, ASSY, (PASSENGER SIDE)
	616813 LED HEADLIGHT, ASSY, (DRIVER SIDE)
	616815 WIRING (GREY 2-LEAD)
	608608 LED DRIVING LIGHT PKG
	618619 DASHBOARD COVER, LOCKABLE PKG
	50035 616217 BATTERY HOLD DOWN BOLTS
	51021 616348 HEADLIGHT BEZEL (DRIVER SIDE)
	51022 616349 HEADLIGHT BEZEL (PASSENGER SIDE)
	ELECTRONIC SPEED CONTROL
	40130 616165 CONTROLLER
	40199 616181 CONTROLLER HARNESS
	FRONT SUSPENSION
	14000 616031 FRONT STRUT ASSEMBLY, DRIVER SIDE
	14500 616038 STRUT BASE, DRIVER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	85160 616451 BRAKE CALIPERS
	14601 616040 STRUT
	14610 616041 WHEEL BEARING
	14640 616047 STEERING ARM
	14710 616056 SPRING
	14790 616064 STRUT BALL JOINT
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 FLAT WASHER M8 X 1.25
	40163 616593 LOCK NUT M8 - 1.25
	38622 616594 SCREW M8 - 1.25 X 60
	38623 616595 SOCKET HEAD CAP SCREW, M8 - 1.25 X 60
	93833 616596 HEX HEAD CAP SCREW, 3/8 - 24 X 24
	1124224 616597 HEX HEAD CAP SCREW, 1/4 - 20 X 3/4
	14675 616051 SNAP RING
	14781 616063 FRONT SPRING
	14700 616054 FRONT SPRING CAP
	85110 616441 BRAKE CALIPER
	14690 616053 WASHER
	616033 FRONT STRUT ASSEMBLY, PASSENGER SIDE
	616039 STRUT BASE, PASSENGER SIDE
	14635 616044 HUB WITH ROTOR STUDS
	14635 616451 BRAKE CALIPERS MOUNT BRACKET
	14792 616065 BALL JOINT RETAINER SCREW
	14760 616061 STRUT NUT
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	10389G3 GREASE FITTING
	MOTOR
	40185 616175 MOTOR, 4 BRUSH
	40187 616176 MOTOR, 8 BRUSH
	40196 616179 FRONT MOTOR CABLES
	40198 616180 REAR MOTOR CABLES
	AXLE
	14670 616050 CV AXLE ASSEMBLY
	10076 616023 DIFFERENTIAL INDEPENDEN
	AKA372139 616705 BREATHER HOSE
	31539G1 WIRE TIES, 11 INCH BLACK
	608654 LOCK WASHER M10
	10040 616013 CV JOINT BOOT CLAMP (LARGE)
	10045 616014 CV JOINT BOOT CLAMP (SMALL)
	616069M FRONT DIFFERENTIAL CLIP
	616070M REAR DIFFERENTIAL CLIP
	14675 616599 AXLE SNAP RING
	619240 WASHER, CV SHAFT
	619243 CV BOOT
	REAR SUSPENSION
	14010 616032 STRUT ASSEMBLY, DRIVER SIDE REAR
	14030 616034 STRUT ASSEMBLY, PASSENGER SIDE REAR
	14635 616044 HUB W/ROTOR AND STUDS
	14780 616062 REAR SPRING
	85160 616451 BRAKE CALIPERS MOUNT BRACKET
	14601 616040 STRUT SHOCK (LONG)
	14610 616041 WHEEL BEARING
	14640 616047 ALUMINUM STEERING ARM
	14705 616055 REAR SPRING CAP
	14710 616056 RETAINING SPRING NUT
	14790 616064 STRUT BALL JOINT SET (3 PCS)
	14795 616066 BALL JOINT RETAINER
	14860 616073 STRUT BUMP STOPS
	14750 616060 STRUT WASHER
	40222 616592 STEEL FLAT WASHER M8 DIN 1.25
	40163 616593 M8-1.25 DIN 985 ZINC LOCK NUT
	121808 616594 8 MM 1.25 X 50
	38623 616595 M8 X 1.25 X 60MM DIN 931
	93833 616596 3/8”-24 X 3/4” SCREW
	1124224 616597 1/4”-20 X 3/4” SCREW
	10389G3 GREASE FITTING
	14675 616051 SNAP RING
	14500 616038 STRUT BASE, DRIVER SIDE
	85100 616439 BRAKE CALIPER, DRIVER SIDE REAR
	14510 616039 STRUT BASE, PASSENGER SIDE
	85105 616440 BRAKE CALIPER, PASSENGER SIDE REAR
	14803 616068 REAR TIE ROD
	14792 616065 BALL JOINT RETAINER SCREW
	14730 616058 STRUT BUSHING (MALE)
	14720 616057 STRUT BUSHING (FEMALE)
	14760 616061 STRUT NUT
	85162 616452 BRAKE CALIPER MOUNTING BRACKET BOLTS
	14802 616068 REAR TIE ROD
	10097 616028 REAR DIFFERENTIAL TIE ROD BRACKET
	14125 616036 BUSHING, (LOWER CONTROL 'A -ARM’)
	14632 616042 OUTER HUB SPACER
	14634 616043 HUB SPACER
	618621 HITCH PKG
	616187 STEERING WHEEL ADAPTOR (GRANT)
	616188 STEERING WHEEL (GRANT)
	618620 STEERING WHEEL (GRANT PKG))
	618621 HITCH PKG
	SEATING
	616804 SEAT - BENCH ASSEMBLY
	50345 616294 SEAT HANDLE, DRIVER SIDE
	50350 616295 SEAT HANDLE, PASSENGER SIDE
	50358 616296 SEAT BENCH, BLACK VINYL
	35052 71610G01P SEAT HINGE
	00720G08 SCREW-WD-FP-ZP #12 X 1"
	38617 616683 M8-1.25X30
	60020 616374 SEAT, PROP ROD WITH CLIPS
	51001 616333 REAR FOOT BOARD HANDLE
	51002 616334 BRACE FOR REAR FOOT BOARD
	51003 616335 FOOT BOARD
	51004L 616551 FLIP SEAT SIDERAILS, DRIVER SIDE
	51004R 616552 FLIP SEAT SIDERAILS, PASSENGER SIDE
	51005 616336 DIAGONAL BRACE
	619758 BACKREST ASSEMBLY
	50047 616219 BRACKET, BACKREST
	50019 616212 BACKREST, FLIP SEAT BLACK
	50365 616298 FLIP SEAT STOP
	60008 616372 SEAT, FLIP COMPLETE BLACK
	00415G2 1/4-20 X 1.25" SCREW
	11276-00783 616687 8MM - 1.25X110
	39116 616697 8 MM 1.25 X 2525 SCREW
	616700 10 MM - 1.50 LOCK NUT
	11276-00838 616685 3/8 X 1.25 FLAT WASHER
	11276-00775 616684 10 MM - 1.50 X 40 SCREW
	11276-00764 616671 8 MM FLAT WASHER
	11276-00776 616673 8 MM X 1.25 LOCK NUT
	11276-00771 616693 8 MM -1.25X 45 SCREW
	11276-00783 616699 8MM - 1.25 X 75
	11276-00773 616698 8 MM - 1.25X 90 SCREW
	35052 616131 BENCH SEAT HINGE (MALE)
	35053 616132 BENCH SEAT HINGE (FEMALE)
	50032 616216 REAR CARGO RACK
	50150 616250 FLIP SEAT BOARD (UPPER & LOWER)
	616372 FLIP SEAT KIT ASSEMBLY
	616293 SEAT BRACKET (SET)
	90144 616499 COVERS, (FLIP SEAT & REAR BACKREST BLACK)
	35053 602558 PLATE (HINGE SEAT)
	618616 REAR FLIP SEAT SET BLK (XTO/XTS) PKG
	WHEELS AND TIRES
	33800 616745 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, DRIVER SIDE
	33810 616746 MUDLITE BLACK WHEEL & TIRE ASSEMBLY, PASSENGER SIDE
	10035 616012 DUST CAP
	616099 LUG NUT 1/2 X 20
	616825 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	616824 MUDLITE ALUMINIUM BLACK WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	616823 BLACK ALUMINIUM LUG NUT
	33790 616829 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, DRIVER SIDE
	33795 616828 MUDLITE ALUMINIUM BRUSHED WHEEL & TIRE ASSEMBLY 25 X 10 - 12, PASSENGER SIDE
	605310 CHROME LUG NUT
	10035 616012 DUST CAP
	14723G1 LUG NUT, 1/2 - 20
	616823 BLACK ALUMINIUM LUG NUT
	605310 CHROME LUG NUT
	WEATHER PROTECTION
	50312 616288 STANDARD ROOF
	50030 616215 ROOF BASKET
	50999 616550 ALUMINIUM SLEEVE
	616656 ALUMINIUM SLEEVE, BOTTOM
	51008 616339 REAR ROOF SUPPORT
	51009 616340 FRONT ROOF SUPPORT
	51010 616341 BOTTOM RAIL
	51012 616342 FRONT ROOF BRACE
	51013 616343 REAR ROOF BRACE
	51016 616345 ’Z’ LEG
	616657 PLASTIC STURT PLUG 1.5"
	616658 PLASTIC STURT PLUG 1.0"
	616853 SHOULDER BUSHING
	38629 616854 8 MM 1.25 X 100
	11276-00853 616855 8 MM ID-19 OD-25
	50360 616696 SPACER TBD
	121815 616694 M8 - 1.25 x 110
	603823 M10 FLAT WASHER, BLACK
	50360 616696 SPACER TBD
	11276-00772 616672 SCREW, 8MM - 1.25 x 60
	11276-00810 616701 RUBBER WASHER, 1.5 OD x.7
	51006 616337 FLIP SEAT SUPPORT
	51007 616338 FLIP SEAT FRAME
	50313 616289 ROOF / RACK MODULE (BONE COLLECTOR)
	50320 616291 RUBBER GASKET (ROOF)
	50427 616315 WINDSHIELD
	50432 616318 WINDSHIELD CLIPS
	50520 616327 SEAT SUPPORT (DRIVER SIDE)
	50530 616328 SEAT SUPPORT (PASSENGER SIDE)
	51014 616344 SIDE LOAD BRACE
	616864 RR CARGO DECK, BLK ALLUMINUM
	618600 LEXAN WINDSHIELD
	75048G04 SPACER
	WINCHES
	14850 616655 WINCH SUPPORT WELDMENT
	71055G01 RIVET-3/16X.38 GRIP
	39625 616674 M10 - 1.5 X 60
	38620 616676 8 MM - 1.25 X 45
	40357 616665 8 MM X 1.25 FLAT WASHER
	37024 616677 LOCK NUTS - M8
	616655 WINCH SUPPORT WELDMENT
	616994 METAL SCREW
	17315G3 BUTT SPLICE
	63013 616380 WINCH SOLENOID
	14850 616072 WINCH BRACKET


	C-BODY - MID SECTION_30OCT12.pdf
	1 616277 FLOOR MAT 1
	2 616359 ROCKER PANEL, DRIVER SIDE 1
	3 616355 ROCKER PANEL, PASSENGER SIDE 1
	4 616489 GUN RACK, DOUBLE FLOOR GUN & BOW 1
	5 616478 DOULE FRONT GUN & BOW GUN RACK 1
	6 616489 GUN RACK, DOUBLE OVERHEAD (NOT SHOWN) 1
	7
	8
	9 616232 LOCKABLE DASH COVER (NOT SHOWN) 1
	10 616816 INSTRUMENT PANEL (Includes Item 11) 1
	11 35968G01 T-HOLE COVER DECAL (NOT SHOWN) 1
	12 616086 WARNING LABEL 1
	13
	14 616328 SEAT SUPPORT (DRIVER SIDE) 1
	15 616327 SEAT SUPPORT (PASSENGER SIDE) 1
	16 616802 PUSH RIVETS (NOT SHOWN) 4
	17 616391 SEAT CONSOLE (NOT SHOWN) 1
	18 616668 RIVETS - AB6 -12A - BLIND (NOT SHOWN) 12
	19 616678 PAINTED SCREW, #8 X 3/4" 8
	20 616681 RIVET BLACK (NOT SHOWN) 9
	21 616682 FLAT WASHER 7
	22 71151G06 DASHBOARD (NOT SHOWN) 1
	23 619234 SIDE DECAL (NOT SHOWN) 2
	24 616650 VIN TAG STICKY (PSA) 2
	25 616651 VIN TAG HARD (MECHANICALLY FASTENED) 2


